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UNITS COVERED

MODEL 28 REPERFORATOR TRANSMITTER BASES
Operating Speed
Receiving (Input) Transmitting (Output)
Teletype | w.p.M. Baud W.P.M. Baud Unit Code
Code
LRXB1 60-75-100 100* 7.42
LRXB2 100* 100* 7.42
LRX83 100* 60-75-100 7.42
LRXB4 60-75-100 60-75~100 7.42
LRXBS 75 75 7.42
LRXB6 - 45.5-50-74.2 45,5-50-74.1(7.42 - 7.00
LRXB7 60 60 7.42
LRXB8 See Figure 2-4. For Interchangeable Gear Sets
LRXB? 60-75~100 7.42
LRXB10 60 60 7.42
LRXBI1 60-67-75 60-67-75 7.42
LRXB12 | 60-75-100 60-75~100 7.42
LRXB13 50 . 50 7.50
LRXB14 | 60-75-100 60-75~100 7.42
LRXB15 50 50-75 7.42 -7.50
LRXB16 50 50-75 7.50 ]
LRXB17 45.5-75 75 7.00 -
LRXB20 100 74.2 7.42
LRX82]1 *| ‘See Figure 2-4. For Interchangeable Gear Sets
LRXB22 | 60-75-100 60-75-100 7.42
LRXB23 | . 60-75-100 7.42
LRXB24 | 60-75-100 60-75-100 7.42
LRXB25 See Figure 2~4. For Interchangeable Gear Sets
LRXB26 100 74,2 7.42
LRXB27 45.5-50-75 45.5-50-75- 7.00
LRXB31 See Fi 2-4. For Intercha ble Gear Set
LRXB32 gure 2-4. For Interchangeable Gear Sets
MODEL 28 TAPE HANDLING STANDS
- Teletype | Supply Reel |Max.Winding Fully Perforated . Chadless
Code ") Speed (WPM) Win mg(th):pacnfy Wmdmg(FCSpocnfy
LTHS200** 3000 200- 1000
LTHS201** 3000 200 1000
LTHS202** 3000 1000 3000
LTHS204** 3000 200 1000
LTHS205** 3000 200 3000
LTHS207** 3000 1000 3000
LTHS209** 3000 1000 3000
LTHS210** 3000 200 1000
LTHS211** 3000 200 3000
LTHS212%* 3000 2000 3000
LTHS213** 3000 2000 3000

MODEL 28 MOTOR UNITS EMODEL 28 UNIVERSAL CABINETS

Teletype Code Motor Type Teletype Code
LMU3 Synchronous (115V) LBAC201** LBAC228**
LMU11 Synchronous (115V) LBAC204** LBAC236**
LMU1Z  |Synchroncus (115V) LBAC212%* LBAC237**
LMU13 Governed (115V) LBAC220** LBAC238**
LMU23 Governed (48V) LBAC22]1** LBAC239**
LMU30 Synchronous (115V)
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PAINT FINISH COLOR CODE CHART
(For Parts and Assemblies Replacing a Paint Finish)

Finish Suffixes

Color Wrinkle [ Smooth | Textured| Smooth
Finish Finish Vinyl Vinyl

Black AA (37) BB
Dark Brown AD (38)
Gray Green AB (40) BK GA (45)
Charcoal Gray AL 8Z HA
Dark Gray GB
Light Gray EJ HB
Beige Gray GC
Light Beige EL HC
Moss Green EN HD
Eye Rest Green EA
Turquois EV
Aqua Blue EK
Brussels Light Blue EC
Medium Blue ES
Cherry Red EF
Pastel Yellow EG
White EH
Ivory EM
Beige ET
Rose Beige ER
Rose Pink EU
Dark Covert Gray HE
Light Olive Gray EW HF (46)
Fawn HG

Numbers in Parenthesis ( ) indicates Bell System Code.
Suffix to be applied following the part number.
Other colors available on request.
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For other components, see Parts Bulletin 11708 (LAXD), 11678 (LPR) and
11728 (LRPE). For the Tape Splicer, see Parts Bulletins 1173B.

BELL SYSTEM ONLY

When ordering parts from this bulletin, prefix each number with the letters TP,

TELETYPE AND BELL SYSTEM CODE REFERENCE CHARTS
MODEL 28 REPERFORATOR TRANSMITTER SET COMPONENTS
Description Bell System Code
Reperforator 28 28 o
Transmitter Unit A 288 C 28D 28E
28A** 28B** 28C** 28D** 28E**
Reperforator 28A%+ 28A% 28A%+ 28A%* 28A%+
Transmitter Stand
MODEL 28 REPERFORATOR TRANSMITTER UNIT COMPONENTS
Description (Teletype to Bell System Codes)
Transmitter Distributor N
(Pivoted) LAXD2 LAXD?2 LAXD! LAXDI LAXD1 ) LAXDI LAXDI
Reperforator ‘
(Typing) LPR3**+ LPR25* ** LPR25*** ; LPR25**#*
— | |
Reperforator i
(Non-Typing) P 28A | LRPE2 P 288 |LRPE2 p28C » 28D r 28t b 28F | LRPETT P 28G
®Reperforator
Transmitter Base | LRXBI LRX82 LRXB3 LRXB12 LRXB12 LRXB14 LRXB22
® Motor Unit LMUT1 ) LMUT LMUnN LMUN LMUI3 LMU12 LMUTT
***Indicates tynewheel variation
END PANELS MODEL 28 REPERFORATOR TRANSMITTER STAND MODEL 28 CABINETS
Bell Teletype i Teletype Bell System - Teletype |Bell System
System fj" Description Cod{zp Cotj,e Description Code Code
Code 0.
. LTHS200** ° LBAC212%* |  28A**
2BA** 164091 (R) ® Tape Handling Stand LTHS2] 0%+ 28A%* RT LBAC220%* 2RB**
(Includes Hardware) ® Tuming LBACZ21** | 23A**
164092 (L)
28B**
(Includes Hardware)
® Components of Model 28 Reperforator Transmitter Sets Covered in this bulletin.

a8oil
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*For components of Bell System 28B**
Reperforator Transmitter Set illus-
strated, see page E.

MODEL 28 REPERFORATOR TRANSMITTER SET
F (Bell System 28B** illustrated®) CHANGE 4
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MODEL 28 UNIVERSAL TYPE APPARATUS CABINET (LBAC)

CHANGE 3
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SECTION 1

TAPE HANDLING STAND

CHANGE 3 1-1
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Part
Number

1046

1156
1178

1189
1205
2191

2199

2449
2669

2846
3438
3598

3599
3606

3624
3640

3646
4814
6035
6970

6994
7002

7599
7634
7825
8567
34432
34439

35551

36273
36463
41663
41732
41974
55010
70073
70314

70497
71840

72088

72468
73175
74011

74283
74728
74754

1-30

Description and
Page Number

Screw, Shoulder (6-40) 1-9

Screw (2-56 x 9/16 Fil) 1-24

Screw (2-56 x 7/16 Fil) 1-22,1-26,
1-28

Screw, Shoulder (6-40) 1-14

Screw (3-48 x 19/64 Flat) 1-22,1-28
Washer, Lock 1-2 to 1=-10,1-13 to
1-28

Nut (7/16-32 Hex) 1-6

Washer, Lock 1-10,1-11,1-26,1-29
Washer, Lock 1-2,1-4,1-5,1-6,1-9,
1-10,1-16 to 1-19,1-26,1-27,1-29
Washer, Flat 1-26

Washer, Flat 1-4,1-6,1-16,1-17
Nut (6-40 Hex) 1-2 fo 1-5,1~7,1-8,
1-9,1-13,1-14,1-15,1-16,1-17,
1-20,1-23, 1-25 to 1-27

Nut (4-40 Hex) 1~13

Nut (6-40 Hex) 1-2,1-3,1-14,1-17,
1-19,1-22,1-24,1-27,1~28

Washer, Flat 1-24

Washer,Lock 1-13,1-14, 1-23, 1-24,

1-28

Washer, Lock 1-23

Washer, Lock 1-5

Screw (1/4-20 x 5/8 Hex) 1-26
Nut (3/8-32 Hex) 1-7,1-15,1-25
Bearing, Ball 1-5

Washer, Flat 1-2,1-3,1-4,1-6,1-7,
1-8,1-10,1-14,1-15,1-16,1-17,
1-19,1-20,1-21,1-24 to 1-28
Spring 1-26

Spring 1-5

Spring 1-5

Washer, Flat 1-27
Washer, Flat 1=9
Screw (3-48 x 17/64 Fil)
1-28

Screw (10-32 x 3/8 Flat) 1-4,1-27,
1-29

Washer, Flat 1-24

Spring 1-27

Washer, Flat 1-10,1-11,1-29
Plate, Clamp 1-3,1-13,1~14
Spring 1-4

Screw, Shoulder (10-32) 1-5

Nut (3-48 Hex) 1-22,1-28

Washer, Flat 1-3,1-5,1-6,1-7,1~13,
1-15,1-16,1-26,1-27

Nut (5/16-32 Hex) 1-5

Nut (7/16-32 Hex)  1-27

Screw (6-40 x 1-1/16 Hex) 1-14,
1-16

Spring 1-4

Washer, Lock 1-7,1-15,1-25
Screw, Shoulder (6-40) 1-20
Washer, Spring 1-10,1-11,1-29
Terminal , Contact 1=14

Spring, Detent 1-14

1-26,
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Part Description and
Number Page Number
76086  Washer, Spring 1-5
76395 Disk , Friction 1-5
76396  Washer, Felt 1-5
76450  Shim (.028") 1-5
76461  Washer, Flat 1-17
76474 Nut (10-32 Hex) 1-4,1-16
77140 Nut, Lock (5/16-32) 1-5
77351 Washer, Lock 1-27
80273  Washer, Felt 1-27
80334 Terminal , Contact 1~13
80612  Nut (8-32 Hex) 1-23
80755  Bushing, Insulating 1~13
82414  Knob, Detent 1-7, 1-8, 1-15, 1-28
82474  Terminal 1-23
82547  Insulator (.094") 1-13,1-14
82548  Insulator (.062") 1-13,1-14
82702  Screw (6-40 x 9/32 Flat) 1-7,1-8,
1-15,1-25
82860  Spring 1-27
84040  Bushing 1-14
84579 Washer, Flat 1-27
84990  Screw (6-40 x 1/4 Flat) 1-22
85931 Post , Spring 1=5
85935  Post , Spring 1-4, 1-5
86873  Spring 1-27
89406 Washer, Spring 1-29
89897 Nut (10-32 Hex) 1-27
89996  Screw (4-40 x 63/64 Fil) 1-14
90033  Stiffener 1-13
90480 Nut, Capstan (9/16-32) 1-5
90504  Washer, Felt 116,19
90511  Screw (6-40 x 13/16 Hex) 1-7,1-13
90791 Washer, Lock 1-21,1-22,1-28
93117 Washer, Lock 1-24,1-24
93582 Washer, Flat 1-5,1-16,1-27
98203  Gear (144T) 1-10
98209  Pinion (10T) 1-5
98222  Shaft, Clutch 1-5
98223 Cam, Stop 1-5
98725  Screw (6-40 x 3/8 Flat) 1-7,1-15
1-25
98832 Screw (4-40 x 11/16 Fil) 1-13
99712 Screw (10-32 x 5/16 Hex) 1-4,1-5,
1-6,1-16,1-17
99978  Connector, Plug (4 Pt) 1-24
100658 Connector, Plug (2Pt) 1-13, 1-20
100831 Screw, Drive (f0 x 1/8) 1-26
101633  Washer, Flat 1-19
101981 Nut, Thumb (6-40) 1-25
102017  Washer , Beveled 1-10, 1-11
102212 Plate, Inner Bearing 1-4
102213  Plate, Quter Bearing 1-4
102214 Screw (6-40 x 13/64 Flat) 1-4
102629 Spring, Detent 1-2,1-27
104302 Pin 1-10
104444  Spacer 1-14
104463  Screw (4-40 x 1/4 Hex) 1-28
110126 Washer, Lock 1-7,1-15,1~-25
110434  Screw (4-40 x 3/16 Fil) 1-29

Part
Number

110743

111085
111086
111776
11777
112498

112620
112626
112627
112819
114859
115535
116783
118578
118609
119467
119648
119649
119651
119652
119653

119655
120139
120870
121243
121244
121246
121247
121402
121575
123699
123700
123701

124741

125006
125011

125015
125120
125181

125218
125245
125315
125802
126901

126902
126912
126914
126915
126916
126917
126918
126920
126924
128272
131301

135038
139335

Description and
Page Number

Washer, Lock 1-3,1-7,1-14,1-15,
1-22,1~25,1-27

Spring, Contact 1-13

Spring, Contact 113

Connector, Plug (4 Pt) 1-3,1-24
Connector, Receptacle (4 Pt) 1-24
Screw (6-40 x 3/4 Flat) 1-7,1-8,
1-15

Screw (4-40 x 1/2 Hex) 1-3

Nut (10-32 Hex) 1-6,1-19,1-22,1-27
Nut (2-56 Hex) 1-24,1-28

Screw, Shoulder (6-40) 1-11,1-29
Connector, Plug (21 Pt) 1-18
Connector, Plug (6 Pt) 1-22,1-25
Holder, Fuse 1-14,1-23

Clamp, Cable 1-23

Holder, Fuse 1-14,1-23

Insulator (.032") 1-24

Ring, Retaining 1-27

Ring, Retaining 1-9,1-13,1-27
Ring, Retaining 1-22,1-25,1-28
Ring, Retaining 1-2,1-17,1-26,1-27
Ring, Retaining 1-7,1-10,1-15,1-18,
1-27

Ring, Retaining 1-16,1-19,1-27
Fuse (1 Amp) 1-14

Wick , Felt 1-27

Clamp, Cable (3/16 ID) 1-2,1-4
Clamp, Cable (1/4 ID) 1-4
Clamp, Cable (3/8 D) 1-3,1-20
Clamp, Cable (7/16 ID) 1-14
Grommet , Rubber 1~25

Screw (10-32 x 5/16 Hex) 1-9
Screw, Shoulder (6-40) 1-10,1-11
Plate, Locking 1-10,1-11,1-29
Guard, Pinion 1-5

Washer, Lock 1-7,1-15,1-25
Screw (10-32 x 5/8 Flat)1-10,1-27
Washer, Flat 1-13,1-22

Washer, Flat 1-5,1-16,1-17,1-26
Screw, Shoulder (6-40) 1-6

Screw (2-56 x 3/8 Fil) 1-21

Nut (1/4-32 Hex) 1-10,1-11,1-29
Spring 1-10

Washer, Insulating 1-23

Washer, Flat 1-28

Plate, Inner 1-4

Plate, Quter 1-4

Lever, Stop 1-6

Guide, Stop Lever 1-4

Block 1-5

Arm, Release 1-5

Block, Mounting 1-4

Disk , Tape Reel 1-10

Spring , Friction 1-10

Knob , Tape Reel 1-10

Pin 1-28

Washer, Lock 1-6

Screw (640 x 9/16 Hex) 1~26
Connector, Plug (6 Pt) 1-14,1-23

CHANGE 5




Part Description and
Number Page Number
142970  Post 1-28
146205  Bearing, lLeft 1-27
146212 Hub 1-29
146221 Screw (10-32 Spl) 1-29
146225  Collar 1-26
146228  Reel, Tape 1-29
146236  Spacer 1-29
146240  Shaft, Tape Reel 1-29
146242  Core, Left Tape 1-29
146243 Core, Right Tape 1-29
146512 Post 1~27
146547 Latch, Core 1-29
146967 Resistor (750 Ohm) 1-23
148128  Washer, Flat 1-29
148257  Terminal, Insulated 1-23
148281 Cover, Rectifier W/Clip 1-23
148282  Cover, Base Plate 1-23
148284  Transformer 1-23
15053  Spring 1-11
150873 Collar 1-11
150990  Washer, Felt 1-6
151036  Screw, Shoulder (4-40) 1-24
151152 Serew (4-40 x 3/16 Hex) 1-3,1-7,
1-15,1-24,1-25
151335 Stud 1-18, 1=26
151346 Screw (6-40 x 3/8 Fil) 1-25,1-27
151442  Screw (6-40 x 1/2 Hex) 1-2,1-4,
1-24
151540 Lampholder 1~20
151574  Grommet , Rubber 1-20, 1-23
151606  Screw (10-32 x 1/4 Hex) 1-4
1514610  Washer, Flat 1-19
151626  Terminal 1-18,1-21,1-27
151630 Screw (6-40 x 1/4 Hex) 1-2,1-3,
1-4,1-10,1-14,1-15,1-16,1-18,
1-19,1-20,1-22,1-25 to 1-28
151631 Screw (6-40 x 5/16 Hex) 1-2,1-4,
1-6,1-7,1-8,1-15,1-16,1-17,1-19,
1-20,1-21,1-25 to 1-28
151632  Screw (6-40 x 3/8 Hex) 1-2,1-3,
1-4,1-14,1-16,1~17,1-19,1-26
151637 Screw (4-40 x 1/4 Fil) 1-14
151639  Washer, Flat 1-16
151657 Screw (6-40 x 1/4 Fil) 1-3,1-23
151658 Screw (6-40 x 5/16 Fil) 1-3,1-25,
1-27
151659 Screw (6-40 x 1/2 Fil) 1-3,1-25
151660 Screw (640 x 7/8 Fil) 1-13,1-15,
1-25
151685  Screw (4-40 x 5/16 Fil) 1-3,1-22
151692  Screw (6-40 x 3/16 Fil) 1-3,1-4,
1-5,1-7,1-15,1-23, 1-25
151693 Screw (6-40 x 9/16 Fil) 1-3,1-6
151721 Screw (6-40 x 3/4 Hex) 1-15,1-19
151722 Screw (6-40 x 3/16 Hex) 1-2,1-13,
1-22,1=26 to 1-28
151723 Screw (10-32 x 3/8 Hex) 1-3,1-9,
1-27
151724  Screw (10-32 x 5/8 Hex) 1-10
151737  Screw (4-40 x 3/16 Hex) 1-13
CHANGE 5
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151827 Strap Terminal 118

151880  Nut (4-40 Hex) 1-15,1-24,1-25

151982 Lamp , Incandescent 1-20

152441 Washer, Flat 1-4,1-9

152893  Screw (4-40 x 1/4 Hex) 1-7,1-14,
1-15,1-25,1-27, 1-28

153442  Screw (10-32 x 1/2 Hex) 1-2,1-16,
1-18,1-26

153484  Screw (6-32 x 1/4 Rd) 1-26

153492  Connector, Plug (3 Pt) 1-7,1-15

153534  Washer, Flat 1-23

153537 Screw (6-40 x 9/32 Hex) 1-19,1-22
1-28

153538 Screw (6-40 x 7/16 Hex) 1-3

153577  Washer, Felt 1-6

153631 Network , Spark Suppression 1-14

153817  Screw (4-40 x 3/8 Hex) 1-28

153819 Washer, Lock 1-22,1-26,1-28

153839  Screw (6-40 x 5/8 Hex) 1-3,1-16,
1-17

153841 Screw (6-40 x 9/16 Hex) 1-16

154406  Block, Terminal (10 Pt) 1-18,1-26,
1-28

154452 Cover 1-18,1-26

155750  Sleeve, Insulating (3/32 1D x
1/2" Lg)1—13,1-14,1—18,1—20,1-22,
1-26,1-28

155751 Sleeve, Insulating (1/8 1D x
A" Lg)1-14,1-18

155752 Sleeve, Insulating (5/64 ID x
1/2% Lg) 1-18,1-22

155753 Sleeve, Insulating (1/8 1D x
1/2" Lg)1-3,1-21,1-24

155754  Sleeve, Insulating (1/16 1D x 1/2®
lg) 1-26,1-28

155755  Sleeve, Insulating (11/64 ID x
5/8".Lg) 1-3, 1-27

156226 Hub 1-16

156540 Screw, Eccentric (4-40) 1-25

156740 Screw (6-40 x 7/32 Hex) 1-26

156747 Screw (6-40 x 9/32 Hex) 1-24

156768  Screw (8-32 x 9/32 Hex) 1-7,1-15,
1-25

156877  Washer, Felt 1-16

157233 Screw (6-40 x 2-3/8 Flat) 1-23

158286 Transformer 1-20

158542  Spring 1-26

158601 Connector, Plug (14 Pt} 1-28

158602  Connector, Receptacle (14 Pt) 1-26

158640 Motor, 115V-AC 1-7,1-15,1-25

158643  Blade 1-7,1-15,1-25

158720  Roller 1-2,1-27

158759  Post, Spring 1-27

158952  Channel, Mounting 1-8

158955  Panel, Glass 1-7, 1-8, 1-15

158957 Strip, Retaining 1-8

158958 Pad, Felt 1-7,1-8,1-15

158959 Liner 1-8

158960  Bracket 1-7,1-8,1-15,1-25

158962  Bracket, Front 1-2

Part
Number

158963
158964
158966
158967
158968
158969
158972
158973
158974
158975
158976
158977
158978
158979
158980
158981
158983
158984
158985
158986
158987
158988
158989
158990
158991
158992
158995
158996
158997
158998
158999
159198
159199
159200%*
159201
159202%*
159203
159204
159205
159206
159207
159208
159209
159210
159211
159212
159213
159214
159215
159216
159217
159218
159222
159223
159225
159226
159227
159228
159238

Description and
Page Number

Bracket, Rear 1=2

Bracket, Bearing 1-3,1-19,1-26
Plate, Bearing 1-3,1-5,1-16
Stud 1-4,1-16

Stud 1-4,1-16

Bracket 1-2

Bracket 1-6

Depressor, Chad 1-4,1-16
Shaft  1-6

Hub » Gear 1-6

Block, Mounting 1-4

Block, Mounting 1-4

Bracket 1-4

Pulley 1-6

Bearing 1-6

Gear (144T) 1-6

Bracket, Mounting 1-6

Arm, Tape 1-5

Arm, Tape 1-2

Bracket, Clutch Bearing 1-4
Bracket 1-2,1-26

Bracket, Mounting 1-4
Capacitor (20 Mfd) 1-2, 1-18, 1-26
Bracket, Mounting 1-2
Capacitor (15 Mfd) 1-3
Bracket, Mounting 1-3
Bracket, Mounting 1-3

Stud 1-2 ,1-26

Belt, Drive 1-6,1-16

Retainer, Speed Nut (1/4-20) 1-2
Post, Spring 1-4,1-16
Refainer, Tape 1-10,1-29
Gear (144T) 1-5

Frame , Tape Handeling 1-2
Core 1-10

Bin Assembly, Tape Storage 1-8
Bracket, Connector Mounting 1~3
Connector, Plug (2Pt) 1-3,1-21
Strip 1-9

Bracket 1-9

Shaft 1-9

Strip 1-9

Bail 1-9

Bail 1-9

Switch 1-3

Shield, Switch 1-3

Bracket, Switch 1-3,1-14
Bracket, Support 1-6

Spacer 1-9

Brackef 1-2

Bracket 1-2,1-27

Latch Assembly 1-9

Reel Assembly, Tape 1-10
Reel Assembly, Tape 1-10
Cable Assembly 1-3

Cable Assembly 1-3

Core, Tape Reel 1-10

Core, Tape Ree!l 1-10
Connector, Receptacle (2 Pt) 1-3,
1-20,1-21

1-31




Part
Numbet

159841
160191
160471
160472
160473
160474
160475
160478%*
160479
160482
160483
160484
160485**
160652
160653
160654
160655
160656
160757
160758
160759
160760
160761
160762%*
160763%*
162725
163481
163482
163486
163706
163750
163759
163761
163762
163763
163764
163981
164596
164598%*
165267

170771
170798
170800**
170801
170807
170809
170811

170812
170813
170814
170816
170817
170818
170819
170820
170821

170822
170823

1-32

Description and
Page Number

Wrench, Allen 1-22
Plate, Bearing 1-5

Shaft 1-10

Hub 1-10, 1-11

Block 1-10

Stud, Eccentric 1-4,1-16
Stud 1-6

Cover, Qil Shield 1-12
Grommet 1-12

Belt 1-7,1-15,1-25

Bearing, Nylon 1-7,1-15,1-25
Bracket 1-7,1-15

Cover 1-7,1-15

Separator 1-7

Hub 1-7

Window , Rear 1-7, 1-15

Shaft 1-7,1-15,1-25

Hub 1-7,1-15,1-25
Connector, Receptacle (3 Pt) 1-3
Chain 1-7,1-15,1-25

Liner 1-7

Guard, Tape 1-7,1-8

Channel, Mounting 1-7

Frame, Tape Storage 1-7, 1-8
Bin Assembly, Tape Storage 1-7
Depressor, Chad 1-27
Bracket, Switch 1-3

Bail , Winder Arm 1-3

Arm, Winder 13

Separator Assembly 1-13
Contact Assembly 1-13
Separator 1-13

Shaft 1-13

Arm, Sensing 1-13

Spring 1-13

Bail, Mounting 1-13

Cable Assembly 1-3

Cable Assembly 1-13

Bin Assembly, Tape Storage 1-7
Screw, Self-Tapping (10-32) 1-22,
1-28

Plate 1-14

Gear (30T) 1-16

Bin Assembly, Tape Storage 1-15
Hub 1-15,1-25

Chute, Chad 1-15,1-22,1-25
Cover, Tape Bin 1-15,1-25
Window 1-15, 1-22, 1-25,
1-28

Box, Chad 1-15,1-22,1-25,1-28
Pultey 1-16

Pulley 1-16

Pulfey 1-16

Lever 1-16,1-19

Rod 1-16,1-19

Plate, Bearing 1-16

Plate, Mounting 1-16,1-19
Guide 1-16

Bracket 1-16

Shaft 1-16

NUMERICAL INDEX ~ SECTION 1 (CONTINUED)

Part
Number

170824
170825
170826
170827
170828
170829
170830
170831
170833
170835
170836
170873
170874
170875
170876
170877
170878 *
170880
170881
170882
170887
170979
170980%*
170984
170988
170995

170996
170997

170999
171166
171167
171178
171179
171182
171186
171461
171462
171463
1714609
171610
171644
171651
171689
172005
172159
172260
172261
172262
172291
172292
172293
172294
172681
173116
173342
173578
173579

11688

Description and
Page Number

Stud 1-16,1-19

Bearing 1-16,1-19

Bracket, Support 1-17

Bracket 1-17

Bar 1-16,1-17

Plate, Front 1-16

Plate, Rear 1-17

Guard 1-16

Bracket, Clutch Bearing 1-16
Reel Assembly, Tape 1-11
Bracket 1-17

Core, Tape Reel 1-11

Bearing 1=11

Spacer 1-11

Shaft 1-11

Stud 1-11

Frame, Tape Handling 1-14
Contact Assembly 1-14

Spring, Contact 1=14

Spring, Contact 1-14

Spring, Contact 1-14

Bracket 1-15,1-25

Frame, Tape Bin 1-15

Separator 1-15,1-25

Cable Assembly 1-14

Screw, Self-Tapping (#6) 1-15,1-22,
1-25,1-28

Bracket, Retaining 1-15,1-22,1-25,
1-28

Bracketf, Retaining 1-15,1-22,1-25,
1-28

Box Assembly, Chad 1-15,1-22,1-25
Liner 1-15

Channel, Mounting 1-15,1-25
Spacer 1-16

Belt , Cord 116, 1-19

Reel, Tape 1-11

Knob , Tape Reel 1-11, 1-29
Capacitor (900 MFD) 1-23
Resistor (450 Chms) 1-23

Resistor (1 Ohm) 1-23

Diode 1-23

Transformer 1-23

Fuse (1-1/2 Amp) 1-23
Connector, Receptacle (6 Pt} 1-23
Spacer 1-16

Latch, Magnetic 1-26

Insulator (1-10) 1-18, 1-26
Bracket 1-14

Cover 1-14

Bracket 1-14

Screw, Shoulder (6-40) 1-16,1-19
Plate, Inner Bearing 1-17,1-19
Plate, Quter Bearing 1-16,1~19
Bushing 1-16

Modification Kit 1-13

Pin 1-27

Baif 1-13 )
Connector, Receptacle (50 Pt) 1-18
Connector, Plug (50 Pt} 1-27

Part
Number

173715
173718%*
173766
174335
174336
174337
174338
174340
174396
174472
174473
174474
174569
174570
174571
174572
174576
174578
174579
174581
174588
174626%*
174627
174628
174629
174652
174653
174654
174655
174656
174657
174658
174695%*
174806
174815
174816
174848
174877
174936
174937**
174938**
174939
174943
174950%*
174953
174958
174973
176176
176177
176178
176242
176402
176423
176644
176645
177035
177036
177038
177039
177040

Description and
Page Number

Terminal, PlugType 1-22,1-26,1-27
Bin Assembly, Tape Storage 1-15
Hub 1-7

Tubing 1-7,1-15,1-25
Reservior 1-16,1=19

Holder, Wick 1-16,1-19
Wick 1-16,1-19

Weight 1-16,1-19

Stripper 1-28

Modification Kit 1-20
Bracket 1-20

Cable Assembly 1-20
Modification Kit 1-21
Switch 1-21

Arm, Tape 1-21

Bracket 1-21

Cable Assembly 1-18

Cable Assembly 1-21

Cable Assembly 1-21

Cable Assembly 1-22
Actuator, Switch 1-21

Bin Assembly, Tape Storage 1-22
Bracket 1-17

Plate, Connector 1-18
Bracket, Plug 1-22
Bracket, Base 1-22

Bracket, Switch 1-22,1-28
Bail 1-22

Shaft 1-22

Switch 1-22

Stud 1-22,1-28

Spring 1-22,1-28

Holder, Card 1-26

Plate, Name (H/L) 1-26
Modification Kit 1-23
Cable Assembly 1-23

Pad, Felt 1-25

Plate, Name (L/H) 1-26
Nut, Anchor (10-32) 1-22
Frame, Tape Bin 1-22
Guard, Tape 1-22

Post, Spring 1-18

Channel, Mounting 1-22
Frame, Tape Handling 1-18
Window 1-22

Bracket, Mounting 1-18,1-26
Separator 1-22

Modification Kit 1-19
Plate, Front 1-19

Pulley 1-19

Plate, Nut (4-40) 1-15, 1-22, 1-25
Washer, Flat 1-7,1-15,1-25
Cable Assembly 1-3

Gear (80T) 1-11

Gear (19T) 1-16
Medification Kit 1-24
Bracket, Connector 1-24
Bracket, Switch Plate 1-24
Plate, Switch 1-24
Actuator, Spring 1-24

CHANGE 5
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Part
Number

177041
177042
177043
177872
178234%*
178235
178236
178237
178238
178239
178240
178241
178242
178243%*
178247**
178249
179176
179177
179178%*
179181%*
179204
179206
179208
179209
179211
179381 %*
179395
179500
179746

190311
190322
190323

Description and
Page Number

Cable Assembly 1-24

Cable Assembly 1-24

Switch , Sensitive 1-24

Roller 1-26

Bin Assembly, Tape Storage 1-25
Panel, Front 1-25

Lever, Arm 1-25

Bracket, Mounting 1-25
Bracket, Switch 1-25

Switch 1-25

Stud 1-25

Panel, Rear 1-25

Bracket 1-25

Cover 1-25

Frame, Tape Bin 1-25

Liner 1-25

Liner 1-7

Channel, Mounting 1-7

Frame, Tape Storage 1-7

Bin Assembly, Tape Storage 1-7
Bracket 1-19

Bracket 1-19

Pulley 1-19

Gear (19T) 1-19

Gear (80T) 1-11,1-19

Guard, Gear 1-12

Rod Assembly 1-19

Plate 1-20

Modification Kit fo Provide Molded
Pulley And Gear For High Speed
Tape Handling Stands 1-11,1-19
Cable Assembly 1-27

Plate 1-18

Cable Assembly 1-18,1-27

CHANGE 5
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NUMERICAL INDEX - SECTION 1 (CONTINUED)

Part
Number

190324
190327+
190328**
190329
190330
190486
190491
190521
190522
190524
190526
190527
190528
190529
190535
190536
190537
190539
190541
190542
190543
190544
190545
190546
190547
190548
190550
190551
190552
190553
190554
190555
190556
190557
190558

Description and
Page Number

Latch Assembly, Spring 1-27
Bin, Tape Storage 1-22

Bin Assembly, Tape Storage 1-22
Cable Assembly 1-28

Cable Assembly 1-26

Switch 1-26

Spacer 1-26

Bracket, Front Mounting 1-26
Pulley, "V" Belt 1-27

Hub 1-27

Post 1-27

Lever 1-27

Gear (34T) 1-27

Gear (41T) 1-27

Shaft w/Bearing and Gear 2-23
Bearing, Right 1-27

Bail 1-27

Shaft 1-27

Post, Tape Guide 1-26

Arm, Tape 1-27

Lever 1-27

Post 1-27

Guide, Tape 1-27

Bracket 1-27

Bail, Latch 1-27

Post, Latch Bail 1-27

Core 1-29

Arm, Brake 1-27

Collar 1-27

Post, Contact Operating 1-27
Bracket, Contact Mounting 1-26
Bracket 1-27

Bracket 1-28

Guide, Tape 1-28

Channel, Window 1-28

Part
Number

190559
190561
190581
190584
190585
190588
190589
190590
190591
190593
190596
190601
190603
190604
190605
190408
190609
190610
190611
190612
190613
190630
190636
190637
192176
193230

193661
193662
193663

193940

Description and
Page Number

Window, Plexiglass 1-28
Frame, Tape Storage 1-28
Chute, Chad 1-28

Post 1-26

Bracket, Roller Mounting 1-26
Bracket 1-26

Post, Spring 1-27

Plate, Right Bearing 1-27
Plate, Left Bearing 1-26

Post, Spring 1-27

Bin Assembly 1-28

Frame, Tape Handling 1-26
Belt "vn 127

Roller, Spring 1-27

Roller, Spring 1-27

Bracket, Mounting 1-28
Bracket, Bail Mounting 1-28
Shaft 1-28

Bail 1-28

Switch 1-28

Bracket, Connector Mounting 1-26
Post 1-27

Strap 1-28

Post 1-27

Terminal, Plug Type 1-27
Modification Kit to Provide 48V,
Power Supply 1-23

Reservoir T1-19

Holder, Wick 1-19

Wick 1-19

Modification Kit to Provide a Large
Capacity Qil Reservoir 1-19

1-33







1168B

SECTION 2

REPERFORATOR TRANSMITTER BASE

2-

CHANGE 3



A4

S IONVHD

*1-¢ 3_NOId

@
>
%
m

158743 (2 CONNECTOR)

+170869
172666 (3 CONNECTOR
151660 g 151631 ( ) 159110,
1163 2191\? P @
151346 151631 -@ ”0743\? °.s 121242 ®— 3606
1y et g y'ﬁ'z;m
151692 Z2125015 151632
2191/ ‘r\_1~2(‘n75 o 2191 \ r17nie7
114467 Iy : _ ¥
\, 1516317 {51430 -F p-3 N, _-158717
N/ —121247 AN € : L) &Y-159242
I :®/7002 . ; - i A
s _ - - 7002 L@ —— 2191 P Lo 158719
29 —o T &——151630 e %{ Dl
3606 — ‘ ; . - )
& P —~(9-
C 119652 158720
: *Peculiar to 159110
; **Peculiar to 170869

151630
an__¥
7002 —&

159111
++176245

158720

**159242
*151657

1, *158744
) *%176244

*Peculiar to 159111
**Peculiar to 176245

]
ﬂf—-1587l9

I
158717

®.119652

D /@@
2191
3606 /

83307
150966§,151416 2449 —
151415 — ‘57\151827

111017

151335 -——
150966 —

= 121247
7002 __.@%) 158735 —

2191 —%
151657 =~

86850 e

@ ? 2669

l 1 7535

a89tl

159819

+Peculiar to High to Low Speeds RT Sets.
+Peculiar to Units having Tape Reel
Mounted on Side of Base.
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SEE NOTE 6 ON PAGE 5-2. 7/@
&
172907 (1/8")_ ‘ ’

112626 158739(.050")
/ 158738( 032v)
119652 © 1387 *158740 (3/8")
Q%669 =9 *+163265 (1/2") @ iB—151732
SEE PLATE CHART O {10743
12191
158725 — /j GEAR®
158724
158727 — 151732
130892
*158723
**163263] &
2669 7
119651 7
i
See Note 7 172784 “-
on Page 5~2 7 178396
*USED WITH 158742 PLATE ONLY
1304\99 ? **+SED WITH 163259 PLATE ONLY
s1o1 ‘25015.‘ & PLATE DESIGNATIONS
/\@ . 2191 [PLATE NOJPOSITION T/POSITION 2{POSITION 3
151630 3606 @@ | 7005 * | 158742 |75 w.p.M.[100 w.P.M.| 60 W.P.M.
1 :moul 151442 163259 {75 W.P.M.| 67 W.P.M, | 60 W.P.M.
BRACKET GEARS @< - /0 5606 163469 | 50 BAUD | 74.1 BAUD | 45.5 BAUD
GRAN:xéTTING 125015 —— e ®~ 172892 | 75BAUD | 50 BAUD
RECEIVING) 151442 29" 173702 75 BAUD | 45.5 BAUD
—— 179980 | 50 BAUD | 75 BAUD | 45.5 BAUD
GEARQD)
]
151346 _ 151346 ! CER@ |
151618 E 291 2191 — T
2191 — . [158712 !
: fg;’» 163261
158732 4% ) 163471 / )
163473 @} )] \ 173692 ’ p—7 “\_- TRANSMITTING
172906 GEARD a1 SHAFT W/
GEAR® | . j GEARQG
CROSS SHAFT : @ N

>
\_ RECEIVING

s
151657 2191

VARIABLE SPEED GEAR CHART
FUNCTION | TRANS | REC [ TRANS | REC REC | TRANS | TRANS| REC REC REC | TRANS
UNITCODE | 7.42 | 7.42 | 7.42 | 7.42 | 7.42 | 7.42 7.50 | 7.42 7.00 | 7.00 | 7.00
W.P.M, 60-75-100 60-67-75 40-65-100 66-100 62525_ 60-100 60-67-106
455
BAUD 45.5-56.8-74.2 | 45.5-50-56.8 45.5-50-74.2 | 50-75 | -56.8 | 45.5-75|  45.5-50-75
—74.2
GEAR (® | 158703 [ 158700 | 158703 [ 158700 | 163475 | 158703 | 172628 | 158700 | 163475 | 163475 | 158703
GEAR ® 158716 | 158716 | 163262 | 163262 | 163470 | 163470 | 158716 | 158716 | 173693 | 173693 | 173693
GEAR © | 158733 | 158733 | 158733 | 158733 | 163474 | 163474 + 158733 | 163474 | 163474 | 163474
GEAR @ | 158734 | 158734 | 163258 | 163258 | 163472 | 163472 | 172905 | 158734 163472 | 163472
GEAR (® 158732 158732 | 163473 158732 | 163473 | 163473
GEAR 158712 163261 | 163471 158712 | 173692 | 173692
T VS? +See Note 5
SGHE oot © | 158713 | 158713 | 163057 | 163357 | 158713 | 156713 | 156713 | 172871 | 160656 | 156713 | 156713 | on Page 5-2.
GEAR () | 158732 158732 | ——— 163473 | 172906 163473
GEAR @ | 158712 |————[ 163281 |——— | ———] 163471 | 158712 173692

FIGURE 2-2.

CHANGE §

VARIABLE SPEED GEAR MECHANISMS

2-3
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FIXED TRANSMITTING FIXED RECEIVING

. 17089) N’)
> §——15%4 4

& — 2191

153841
.. 2191
~ \

1516 “*3
151658

% 92260
&
159231 — /2 _
GEAR(B) 158728 D)
sy
{ --7 7 3640 151732
- )N _e* ; \‘eaa
130499 = S W
125015 , : ~ })) GEAR m)
2191\\ ; )
151630 o @ @\ 153841 2
I (Y N2 2191
308" 125015
BRACKET GEARS 2191 —
- ~17369%
(TRANSMITTING ~ wa
AND ]78396 125015 |60660 151 346

RECEIVING)

— 151346 /
& 209 ! -

1516§§ S W ))) GEAR
219]/%6? '\'\9—158712 7 \\//

i1

[
_/\\\y,' 151346 —@ 15622 GEAR T }
158732 219 —@ !
172906 GEAR /e— i
CROSS SHAFT B NG
A GEAR ¢ TRANSMITTING
I
@ ! 2 J ] IA
| NP
[ _%g , SHAFT W/GEAR
a8 \\/ @
29
> 151657
\ RECEIVING
FIXED SPEED GEAR CHART
FUNCTION | TRANS REC TRANS REC TRANS REC TRANS | TRANS | TRANS | TRANS
UNITCODE | 7.42 7.42 7.42 7.42 7.42 7.50 7.50 7.50 742 7.00 )
WM. 100 75 75 50 &0 &7 & 100 100 7
BAUD 74.2 5.8 56.8 5.5 5.5 50 50 7 74.2

cear () | 158700 | 15700 | 1seo3 | 1se700 | 1se703 | 723 | 17228 | i72es | 156703 | ——

GEAR 158716 | 158734 | 158734 | 156733 | 18733 | 1se7e | 158716 | 172905 | 158716 [ —

cear (©) 158732 158732

cear (D) 158712 —_—
SHAFTW/ ()] 1e0ess | 15713 | 1sen13 | 156713 | 1sem3 | 1sem3 | 15673 | 158713 | 1709%0 | 160658

et () | — 158732 158732 172906 : N}

cear (@) | 160800 156712 | —— | sama2 | 17369

FIGURE 2-3. FIXED SPEED GEAR MECHANISMS

CHANGE 5
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(Reperforator Shaft
LPR or LRPE)

T P, .
G- - & 51657 / // 3595
29~ @\ /'
@ /@ 2449
7S ~ N 1sea4r -
- - }
- e T~ !
s \\\\ t
70886 / AN |
/ {
3595 ’ ! !
! s .
1OV s
7/ / P
‘ \ r I
2449 N I
\ o 1,/
— =\ ,:/
Se_. AT \171840
- "\ 151657

INTERCHANGEABLE GEAR SETS FOR L/H RT SETS
Gear Sets Gear "A" Gear "B"
ol a6 171695 (60 WPM) 170767 170768
3 N 00 1 171696 (75 WPM) 170871 170872
SIRPM | 171697 100 WPM) | 170769 170770
§ % 146953 (60 WPM) 146962 146963
2 RP‘;"\) 146954 (75 WPM) 146960 146961
146951 (100 WPM) 146964 146965

FIGURE 2-4. INTERCHANGEABLE CROSS SHAFT GEAR SETS

CHANGE 4 2-5




€ FONVHD

(WNWIXVW WdM 00Z) ATEWISSY 13XDVHg JAINA YIANIM FdVL #0161 "G-Z TANOIA

128357 125015 2/19]
*151722
N 158705 \@\ @@/151630
*2‘9‘\E 130499 .
. - I L T
*]58750? C - . ) /,,-";02 /‘/_ \ C@/ ‘/,
e T ey Sl . 1587 \ @ -
) 151658
B )) E,zm
*7002 @ ] ‘:\\ T AN
\ L
*2191 — ég = 3,606/‘ ’ 158745 2101 *%] 51458 _‘/\
151442 — a4 v BN 159231
125015 e ‘25;33
—**219]
158748/ ; \ (7~ 158711
*174324— ) Z )
' < a9 > 151658
'~\\\\‘ \ 2191 125015 3606 2191
- 151630 -

\€
— /' 158714
T 151632\ .@/ ‘fx\\ \/

S *3599 *156806
15872]\ e 2191 *110743\\ g
5 -, MI25011 ot A
125015 - e e
\. *150089 ~—3 -
151630
\qy@% (MOTOR SHAFT) 4156605

219

*158710

*NOT PART OF 159104 ASSEMBLY
**Part of 156711

48911
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128357 125015 919

*151722\
] | 151630
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. 4"“110743
7152883
ATy
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i
K = )) e—2191
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#219] ——2 o ; )
#151442 — 158745 SN T
Y @{2191 ; 159231
oS ‘“@—1 51630 o 12573
— *%151653
*¥174324—

125015

170815 \ B 2191
\ 159231 785% 13@499 B - 151632 @{\ .‘

125733

1250{ %
Q)
W

] 2191
151630

152888

*NOT PART OF 170806
**Part of 170795

48911
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*PART OF 170885 CONTACT ASSEMBLY
142964 ——

. *+PART OF 170886 CONTACT ASSEMBLY
ﬁ/mz%s
—153799
| 170802 _ f@i@ _mn
3640
121245 142965 -7 mzs S NS g 151630 q10743  ay
- v 1
7002 _/ - N AT F e 1sns
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- 7615 | @ -
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\
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i 165027
I
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=~ *k
: 150982\ <4 /**I7]]68, 3}
**108950 -7 ~
o *83856~—_ ' [as - 7002
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\: *3640 Ry *%3640 +x170888 **170 |] 121248
ps *113038— X
—~171176 41730 —
o *82548 ——
*74728
151630~
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? 2034
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(50 Watt-25 C am)
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I™129852. -
171541

. 51630 —8

2191

S
&—151630,

151415~

Han—_3 o
291 151335/
Srop— ® 150966 — &~
3598 N9 — &
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INSULATING SLEEVE -5/16!

Part No. | Dim. "A"] Dim. "8"

155750 | _1/2" 3/32¢

155751 1 5/32"

155752 | 172" 5/64"

155753 | 1/27 532" 171655

155754 1/2" 3/64" Q@

155755 | 5/g" T1/64" /
151626

BOTHTID1I N P TTROOI HAN AN N TP
AATIVATA VM TR

159238
174574 =
161239
160757
CABLE CHART )
Teletype Cable Piug . A Insulating | Receptacie
Code Assembly | Connector Switch Terminal Sleeve Connector
LRXBI1,2,3,
4,5,6,7,10,] 159237 108959 82474 155750 159238
11,12,22 151626
LRXB10 156976 155750
LRXBI2 163480 161239 155752 1777
LRXB6 156976 155750
161239 155752
163980 135753 mzzz
155755
LRXBS
25,3132 170797 151626
LRXB9 156976
LRXB23 170985 161239
LRXB9 170984 161595
158827
LRXB? 118579
LRXB23 170987 171455
LRXB8
LRXBO 170989 151626 160757
LRXB8 170998 156976 161595

FIGURE 2-17. CABLE CHART
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CABLE CHART (Cont.)
Teletype Cable Plug . . Insulating | Receptacle
Code Assembly | Connector Switch Terminal Sieeve Connector
LRXB8 172108 171655
LRXB8 172110 161239 158827
LRXB13
LRXBI5 172664 :g},ggf 165027 :gg;gg Mmzzz
LRXB16
. LRXB13
é LRXBI5 172665 108959 ‘g;ﬁ;ﬁ 155750 159238
LRXB16
LRXB14 172987 156976 155750
161239
LRXB14 172988 151626 155751
LRXB17 172276
LRX827 173469 156976 155750 111777
155752
171951
LRXB17 82474
LRXBZ7 173761 108959 151696 159238
LRXB22 174023 159204 155753
LRXB20
LRXB25 174525 151626 155750 | 17ae70
LRXB21
‘ 171675
(;. LRXB31,32 174585 151626 155750 174635
"'2?(82%0 174586 151626 155752 114858
174640
LRXB20,26 | 174590 155754 161595
LRXB2! 155753 174640
LRXB25 174591 161239 151626 19573¢ 174574
LRXB20 174592 161239 151626 155753 174640
155754 174574
174640
174594 151626 155754 161595
LRXB23 178230 151626 114858
LRXB23 178246
LRXB24 179944 108959 155752
LRXB24 193640 161239 155750
156976 155754
LRXB26 190497 82474 174640
LRXB31 190314 161239 151626 155754 174640
LRXB32 197567 161239 151626 155754 174640

CHANGE 5

FIGURE 2-18, CABLE CHART (CONTINUED)
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Part
Numbers

113
1156
1163
1178
1268
1298
2034
2191

2254
2422
2449

2539
2669

2846
3438
3595
3598
3599
3606

3624
3640

3646
4703
5740
7002

7615
8330
8449
41732
45026
55063
70073
70886
73175
74692
74728
74805
75750
75081
756099
76279
75492
77902
78301
78596
81835
82474
82547
82548
83856
83877
86850

90606
20791

2-24

Description and
Page Number

Screw (1/4-20 x 7/8 Hex) 2-11,2-23
Screw (2-56 x 9/16 Fil) 2-13
Screw (4-40 x 3/16 Fil) 2-2,2-14
Screw (2-56 x 7/16 Fil) 2-22
Screw (6-40 x 5/16 Flat) 2-9
Screw (8-32 x 1/4 Fil ) 2-9
Washer, Flat 2-2,2-8

Washer, Lock 2-2 to 2-17,

2-20 to 2-23

Washer, Flat 2-9

Washer, Lock 2-13

Washer, Lock 2-2,2-5,2-8,2-11,
2-14,2-23

Nut (3/8-32 Hex) 2-10

Washer, Lock 2-3,2-8,2-9,2-10,
2-11, 2-13, 2-14, 2-16

Washer, Flat 2-11,2-23

Washer, Flat 2-2,2-11, 2-13,
Nut (1/4=-32 Hex) 2-5

Nut (6-40 Hex) 2-9,2-20

Nut (4-40 Hex) 2-6,2-7,2-23
Nut (6-40 Hex) 2-2,2-3,2-4,2-7,
2-8,2-12,2-21,2-23

Washer, Flat 2-13,2-17 ,2-22
Washer, Lock 2-3,2-4,2-8,2-9,
2-11,2-17 ,2-22

Washer, Lock 2-9, 2-10

Spring 2-22

Screw (2=56 x 1/4 Fil) 2-10
Washer, Flat 2-2 to 2-4, 2-6 to 2-9,
2-11,2-12,2-14 to 2-16,2-20 to 2-24
Spring 2-8

Washer, Flat 2-2,2~8

Spacer (.094") 2-17

Plate, Clamp 2-8

Screw, Shoulder (3-48) 2-10
Spring 2-13

Nut (3-48 Hex) 2-9,2-10
Washer, Flat 2-5

Washer, Lock 2-10

Post, Spring 2-13

Terminal , Contact 2-8

Screw (10-32 x 3/4 Hex) 2-2,2-14
Washer, Insulating 2-9

Washer, Flat 2-8 ,2~22

Washer, Flat 2-15

Screw (1/4-32 x 5/8 Hex) 2-14
Bearing, Ball 2-15

Screw (6~-40 x 1-3/8 Rd) 2-9
Screw (10-32 x 5/8 Hex) 213
Washer, Friction 2-7 ,2-23
Washer , Insulating 2-9

Terminal 2-14,2-18,2-19
Insulator (.094") 2-8

Insulator (.062") 2-8

Screw (4-40 x 11/16 Rd) 2-8
Spring 2-17

Screw (10-32 x 1-1/4 Fil) 2-2,2-10,
2-14

Spring 2-17

Washer, Lock 2-12,2-21

Part

Numbers

92260

93117

94540
101965
102202
102257
102999
104418
104463
104807
106047
106058
108950
110743

111017

1115835
111536
111537
111777

113038
114125
114467
114858
116783
117535
118511

118579
119119
119242
119376
119467
119649
119651

119652
119655
120175
121242
121243
121244
121245

121246
121247
121248
121249
123814
123849
123852
123853
123910
124177
124184
124993
124999
125005
125011

125015

1168B

NUMERICAL INDEX - SECTION 2

Description and
Page Number

Washer, Lock 2-3,2-4

Washer, Lock 2-10,2-17,2-22
Screw, Set (10-24) 2-15
Connector, Plug (3 Pf) 2-14

Foot 2-14

Post 2-14

Screw {2-56 x 5/32 Fil) 2-22
Screw (4-40 x 5/32 Hex) 2-22
Screw (4-40 x 1/4 Hex) 2-22
Washer, Flat 2-11

Screw {1/4-32 x 1/2 Hex) 2-8
Block, Terminal 2-10

Bushing 2-8

Washer, Lock 2-2,2-3,2~4,2-6,
2-7,2-8,2-10,2-14,2-15,2-22,2-23
Screw (6-40 x 5/16 Fil) 2-2, 2-9,
2-11,2-15,2-16

Panel, Tape Container 2-13

Block, Mounting 2-13

Post 2-13

Connector, Receptacle (4 Pt) 2-18,
2-19

Bushing 2-8

Screw (6-40 x 3/8 Hex) 2-3
Connector, Plug (2 Pt) 2-2
Connector, Receptacle 2-18, 2-19
Holder, Fuse 2-14

Washer, Flat 2-2,2-10,2-14

Fuse (1/8 Amp) 2-14

Connector, Receptacle (5 Pt) 2-18
Washer, Flat 2-22

Post, Spring 2-8

Washer, Flat 2-10

Insulator (.032") 2-13, 2-17

Ring, Retaining 2-8

Ring, Retaining 2-3,2-10

Ring, Retaining 2-2,2-3,2-8,2-21
Ring, Retaining 2~6,2-7 ,2-23
Plate (OFF-ON) 2-2,2-14

Clamp, Cable (1/8" ID) 2-2
Clamp, Cable (3/16" ID) 2-2, 2-17
Clamp, Cable {1/4 D) 2-9, 2-12
Clamp, Cable (5/16" ID) 2-2, 2-8
2-9,2-14

Clamp, Cable (3/8" ID) 2-14
Clamp, Cable (7/16" ID) 2-2
Clamp, Cable (1/2" ID) 2-8
Clamp, Cable (5/8" ID) 2-11, 2-14
Lever, Tape Qut 2-13

Block Assembly, Mounting 2-13
Block Assembly2-13

Pin 2-13

Container Assembly 2-13

Washer, Lock 2-3

Block 2-13

Switch, Sensitive 2-13

Switch, Sensitive 217

Screw (2-56 x 3/16 Rd) 2-8
Washer, Flat 2-6,2-7 ,2-23
Washer, Flat 2-2,2-3,2-4,2-6,2-7,
2-9,2-10,2-14,2-15,2-17.2-22.2-23

Part
Numbers

125181
125237
125733
128357
129852
130499

135637
142809
142955
142964
142965
142966
143053
146951

146953
146954
146960
146961

146962
146963
146964
146965
150089

150411
150948A
150949
150950
150952
150966
150982
151113
151152
151335
151346

151411
151412
151415
151416

151442

151606

151610
151618
151626

151630

151631

151632

151657

151658

Description and
Page Number

Screw (2-56 x 3/8 Fil) 2-12,2-21
Spring 2-3 ,2-23

Washer, Flat 2-6,2-7

Ring, Retaining 2-6,2-7,2-23
Resistor (2200 Ohm)} 2-9

Bearing, Ball 2-3,2-4,2~6,2-7,
2-23

Resistor (25 Ohm) 2-9

Clamp 2-10

Bracket , Left 2-10

Board, Terminal 2-8,2-9,2-14
Board, Terminal 2-8,2-9

Resistor (25 Ohm) 2~8

Hub 2-10

Gear Set 2-5

Gear Set 2-5

Gear Set 2-5

Gear (29T) 2-5

Gear (69T) 2-5

Gear (42T) 2-5

Gear (80T) 2-5

Gear (48T) 2-5

Gear (70T) 2-5

Screw (4-40 x 1/2 Fil) 2-3,2-6,2-7,
2-23

Washer , Flat 2-9

Plate, |dentification 2-8

Plate, Identification (Serial) 2-8
Plate, Identification (Code) 2-8
Eccentric 2-2,2-14

Insulator (1-4) 2-2, 2-9, 2-16
Screw (4-40 x 7/16 Fil) 2-8

Strip, Mounting 2-14

Screw {4-40 x 3/16 Hex) 2-8,2-15
Stud 2-2,2-9,2-11,2-15,2~16
Screw (6-40 x 3/8 Fil) 2-2,2-3,2-4,
2-9,2-14

Block, Terminal 2-11

Insulator  (1-9) 2-11

Block, Terminal 2-2,2-9,2-16
Nut (6-40 Hex) 2-2,2-9,2-11,2-15,
2-16

Screw (6-40 x 1/2 Hex) 2-3,2-4,
2-6,2-7,2-10,2-15,2-23

Screw (10-32 x 1/4 Hex) 2-10
Washer, Flat 2-17

Screw {6-40 x 7/16 Fil) 2-3,2-4
Terminal 2-9, 2-12, 2-17, 2-18,
2-19, 2-21

Screw (6=40 x 1/4 Hex) 2-2,2-3,
2-4,2-6,2-7,2-8,2-9,2-11,2-14,
2-15,2-16,2-17,2-20,2-22,2-23
Screw (6-40 x 5/16 Hex) 2-2,2-8,
2-9,2-10,2-11,2-15,2-17,2-21
Screw (6-40 x 3/8 Hex) 2-2,2-4,
2~6,2-7,2-8,2-9,2-11, 2-14, 2-15,
2-23

Screw (6-40 x 1/4 Fil) 2-2,2-3,2-4,
2-5,2-9,2-12,2-13

Screw (6-40 x 5/16 Fil) 2-3,2-~4,
2-6,2-7,2-15 ,2-23

CHANGE 5




Part
Number

151650
151688
151692
151721
151722

151723

151732
_ Screw (4-40 x 9/16 Fil) 2-14

151733
151827

152887
152888

152893

153442

153537

153539
153631
153799,
153819

153841
154461
155750

155751

155752

155753

155754

155755

156226 -

156342
156448

156449
156451

156452
156460
156574

156588

156740
156768

156805

1568064

156887
156971

156972

156976

158250
158252
158289
158700
158702
158704
158705

Description and
Page Number

“Serew (6-40 x 7/8 Fily2-2

Sérew (4-40 x 5/8'Fil}2=2

Screw (6-40 x 3/16 Fil) 2-2

Screw (6-40 % 3/4 Hex) 2-17

Screw (6-40 x 3/16 Hex) 2-6,2-7.

2-9,2-23

Screw (10-32 x 3/8. Hex) 2-8 2-11,
2-16

Screw (4- -40'x 11/32 Fxl) 2 3,2-4

Strap , Termnanl 2-2

" Screw (4-40 x.1/2 Hex) 2-9, 2-15

Screw (4-40 x 7/16 Hex) 2-6,2-7,2-23

Screw (4-40 x 1/4 Hex) 2-10,2-11,

2-23

‘Screw (10-32 x1/2 Hex).2-14

Screw (6-40 X 9/32 Hex) 2-15
Screw (6-40 x 11/16 Hex). 2-17
Nefwork, Spark Suppression 2-9
Screw (4-40 % 21 /64 Hex) 2-8,2-9
\Nusher, Lock 2-9,2-10.. .

Screw (6-40 x 9/16 Hex), 2-3.2-4

;onde 2-8
“Sleeve, lnsulcmng (3/32 ID x 1/2" Lg)

2- 18 2-19 2-21 .

Sleeve Insulating (1/8 ID x 1"Lg)
2-14, 2—17 2-18, 2-19

Siesve, Insulating (5/64 1D x 1/2" Lg)
2-18, 2-19

VS1eeve insulating (]/8 ID'x 1/2" Lg)

2-18; 2- 19

‘SLeeve lnsulufmg (1/]6 |D x 1/2"Lg)

2-18, 2-19
Sleeve, Insulcmnq (11/64 ID x 5/8"Lg)
2-18 e
Hub 2—4 2—6 2-23 N
Plate 2-17
Bushmg 2-17
Lever,. Switch 2-17
Bushnng 2-17
Lever, Tape 2-17
Panel  2-17
Post, Spring 2~22
Ring, Retaining.2-3,2-4,2-6,2-7, ..
223 g
Screw (6-40 x 7/32 Hex) 2-9
Screw (8 =32'x 9/32 Hex) 2-10
Refcnner, leon 2-6,2-7,2=23
Post 2-6,2-7, 2-23 ;
Screw (10-32 x 9/16- Hex) 2-10
Screw (2-56 x 3/4 Fil) 2-17, 2=19

Coble Assembly 2-17
Connecfor ,Plug (32 PH) 2- 18,2-19

Block, Terminal 2-15
Insulator (1-8) 2-15

Reel, Tape 2-13,2-17

Gear (30T) 2-3,2-4

Gear (40T) 2-6

Hub 2-4

Shaft , Tape Winder 2-7, 2-23

CHANGE 5
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Part

“Number.

158710

158711+

158712
158713

158714°
158716

158717
158718
158719
158720
158721

158722
158723
158724
158725
158727
158728
158729
158732
158733
158734

158735
158736 i

158737
158738
158739
158740
158741

158742
158744
158745
158748
158750
158827

- 158828

159104

159110
159111
159204
159230
159231

159232
159233

159237
159238

159239

159240 .

159242

159287

159341
159540
159543
159603
159604
159610
159819
159820

11688

Description and
Page Number "' it

~Gear-(1-4T) 2-6 P
_Shaft w/Bearings and: Gear 2-6

Gear (26T) 2-3,2-4
Sheift: w/Becrmgs and Gear 2-3,2-4,

2022100

Gear (42T) 2-6,2-23
Gear (39T) 2-3,2-4
Bracket 2-2,2-8,2-12
Bracket 2-2

Shaft 2-2,2-8,2-12
Roller 2-2,2-8,2-12
Pulley 2-6

Hub 2-4

Roller 2-3

‘Stud-2-3

Arm:2-3

Post 2-3 -

Shdft w/Bearing 2-4
Stud 2=3.- wLE
Gear (18T & 24T) 2-3,2-4
Gear (44T) 2-3,2-4" 7+
Gear (47T) 2-3,2-4

. Post-2-2,2-8
Nuty :Cap (6-40) 2-3
* Shaft: wy/Bearing 2-3

Spacer. 2-3

Disk 2-3

Block 2-3

Bar 2-3

Plate , Locating 2-3

Arm 2-2

Clamp, Bearing 2-6, 2-7, 2-23
Bracket 2-6,2-7,2-23

Shim (,003") 2-6, 2-7; 2-23
Connector, Receptacte (32 Pt.)
2-18, 2-19- :

Bushing, Mounting 2<10

Bracket Assembly, Tape Winder
Drive 2-6

Brackef Assembis Fronf Tape 2-2
Bracket Asw.noly Rear Tape 2-2
Connector;: Piug (Z Pt) 2-18,2-19
Base 2-2

Hub, Gear 2-3, 2-4, 2—6, 2-7, 2-23
Screw, Captive (1/4—20) 2-2,2-8
Stud 2-2,2-14

Cable Assembly 2-18

Connector, Receptacle {2 Pt) 2-18,
2-19

Cover, Gear 2-20

Lover, Gear 2-20

Screw, Shoulder (6-40) 2-2,2-8
Retainer, Pinjon 2-14 ..
Bearing, Ball 2-5

Post, Spring 2-17

Washer, Flat 2-17

Washer, Captive 2-16

Screw (10-32 x 1/2 Hex) 2-16
Mount, Vibration 2-8, 2-9
Connector, Plug (32 Pt) 2-2
Connector, Receptacle (32 Pt) 2-2

Part
Number

160476

160477 -....

160657
160658,

16066}

- 160757 .

160860
161239
161301
161552
161595

161685

162075 -

163258
163259
163261

163263
163265

163357 .

163469
163470
163471
163472
163473

163474,
5 . Gear (34T).2-3
163480
163868

163475

163980
165027

170765
170767
170768
170769
170770
170772
170792
170794
170795
170797
170802
170805
170806
170815
170834
170863
170867
170869
170871

170872
170881

170887
170888
170889
170891

170975
170981

170985

Description and
Page Number

Cover 2-20
Shleld 2-20
Bracket 2-4

- Shaft.w/Bearings and Gear 2-3,2-4
160660: .«
. Cover 2~20

Gear (27T) 2-4,2-6

Connector, Receptacle (3 Pt) 2-18

* Screw (2-56 x 7/8 Fil) 2-22

Connector, Plug (36 Pt) 2-18,2-19
Post 2-14

Screw. (10-32 5pl) 2-8, 2-9
Connector, Receptacie (36 Pt) 2-18,
2-19 .

Bracket, Swnfch 2-16

Reel, Tape 2-17

Geor (477)-2~3

Plate, Locating 2-3

Gear (227) 2-3

Roller 2-3

Block 2-3

Shaft w/Bearings and Gear 2-3
Plate , Locating 2-3

Gear (347) 2-3

Gear (24T) 2-3

Gear (42T) 2-3

Gear (26T & 20T) 2-3

Gear (60T) 2-3

Cable Assembly 2-18
Guide, Tape 2-17

Cable Assembly 2-18
Network, Spark Suppression 2-8,
2-18,2-19

Bracket , Connector 2-10
Gear (28T) 2-5

Gear (80T) 2-5

Gear (32T).2-5

Gear (56T) 2-5-

Block 2-8

Base 2-8

Gear (40T) 2-7

Shaft w/Bearings and Gear 2-7
Cable . 2-18

Post- 2-8;2-9-

Coupling , Flexible 2-10
Bracket Assembly 2-7°
Pulley 27

Chute, Chad 2-8

Mount, Vibration 2-9
Bracket 2-8 .,

Bracket Assembly, Front Tape 2-2
Gear (35T) 2-5-

Gear (80T) 2-5

Spring, Contfact 2-8
Spring, Contact 2-8
Spring, Contact 2-8
Chute, Tape 2-8

Bracket 2-4

Chute,Chad 2-9

Shaft 2-5

Cable Assembly 2-18

2-25




Part
Numbers

170986
170987
170989
170990
170998
171168
171169
171170
171171

171173
171174
171175
171176
171177
171183
171187
171188
171194
171195
171196
171197
171198
171199
171205
171469
171541

171655
171675

171694
171695
171696
171697
171705
171836
171837
171838
171841
171951
172108
172110
172117
172628
172630
172664
172665
172724
172725
172784
172785
172786
172787

2-26

Description and
Page Number

Cable Assembly 2-18
Cable Assembly 2-18
Cable Assembly 2-18

Shaft w/Bearings and Gear 2-4
Cable Assembly 2-18
Bracket 2-8

Bracket 2-8

Bracket 2-8

Bail, Tape Depressor 2-8
Shaft 2-8

Bracket 2-8

Bearing, Ball 2-10

Plate, Base 2-8

Plate, Nut 2-8

Cover 2-20

Bracket 2-2

Bracket 2-10

Bracket w/Bearing 2-10
Post 2-9

Rail, Left 2-9

Rail, Right 2-9

Plate, Base 2~9

Chute, Tape 2-9

Bracket , Connector Mounting 2-9
Resistor (100 Ohm) 2-9
Dicde 2-9

Connector, Plug (5 Pt) 2-18,2-19
Connector, Plug (3 Pt) 2-11,2-18,
2-19

Shaft 2-10

Gear Set 2-5

Gear Set 2-5

Gear Set 2-5

Guard, Gear 2-9

Hub 2-5

Hub 2-7

Gear (28T) 2-7,2-14,2-23
Gear (847) 2-7,2-15
Connector , Shielding 2-19
Cable Assembly 2-19
Cable Assembly 2-19
Cover 2-20

Gear (197) 2-4

Gear (24T) 2-4

Cable Assembly 2-19
Cable 2-19

Bracket 2-14

Base 2-14

Bracket 2-3

Shaft 2-15

Shaft 2-15

Plate 2-15

NUMERICAL INDEX ~ SECTION 2 (CONTINUED)

Part
Numbers

172788
172789
172790
172871

172873
172874
172875
172876
172877
172878
172892
172894
172895
1728%6
172905
172906
172907
172954
172958
172987
172988
173201

173361

173469
173692
173693
173696
173702
173761

174022
174023
174094
174324
174525
174547
174558
174559
174560
174561

174562
174563

174564
174565
174566
174570
174573
174574
174582
174583
174585

11688

Description and
Page Number

Coupling 2-15

Clamp, Bearing 215
Clamp, Bearing 2-15
Shaft w/Bearings and Gear 2-3
Bracket 2-15

Shaft w/Bedring 2-15

Hub 2-15

Clamp 2-15

Clamp 2-15

Plate 2-14

Plate, Locating 2-3
Cover, Gear 2-14

Cover, Gear 2-14

Bracket 2-16

Gear (34T) 2-3,2-4

Gear (34T) 2-3

Spacer 2-3

Plate, Base 2-14

Chute, Tape 2-14,2-15
Cable Assembly 2-19
Cable w/Terminals 2-19
Cable Assembly 2-14
Jumper (51/2" Lg.) 2-15
Cable Assembly 2-19
Pinion (30 T) 2-3

Gear (427) 2-3

Gear (457) 2-4

Plate, Locating 2-3

Cable 2-19

Bracket, Mounting 2-13
Cable Assembly 2-19
Resistor ( 25 Ohm ) 29
Shield, Oil 2-6,2~7,2-23
Connector, Plug (50 Pt) 2-19
Plate, Base 2-9
Medification Kit 2-21
Bracket 2-21

Stud 2-21

Roller 2-12,2-21

Plate 2-9

Modification Kit to Provide Tape-
Out Contacts Ahead of Reperforator
On Low-to-High R/T 2-12
Bracket 2-12

Stud 2-12

Bracket 2-12

Switch 2-12,2=21

Plate, Connector 2-11
Connector, Plug (21 Pt) 2-18, 2-19
Cable Assembly 2-21
Cable Assembly 2-12
Cable Assembly 2-19

Part

Numbers

174586
174587
174590
174591

174592
174594
174595
174635
174636
174637
174639
174640

175185
176244
176245
177445
178230
178246
178396
179059
179760
179944
179980
190314
190481

190482

190483
190484
190485
190486

190487
190488

190490
190491

190492
190495
190497
190523
190531

190534
190535
190540
190586

190606

190618
193147
193270
193640
197567

Description and
Page Number

Cable Assembly 2-19
Actuator, Switch 2-21
Cable Assembly 2-19
Cable Assembly 2-19
Cable Assembly 219
Cable Assembly 2-19
Block, Terminal 2-9
Shield, Connector 2-11,2-22
Bracket , Tape Guide 2-21
Spacer 2-21
Connector, Receptacle (3 Pt) 2-18
Connector, Receptacle (50 Pt) 2-11 )
2-18,2-19,2-22
Screw (6-40 x 4-1/2 Rd) 2-9
Bracket 2-2
Tape Bracket Assembly 2-2
Diode 2-9
Cable Assembly 2-19
Cable 2-19
Bracket 2-2,2-4
Chute, Tape 2-2
Bracket 2-16
Cable Assembly 2-19
Plate, Locating 2-3
Cable Assembly 2-19
Bracket, Switch 2-22
Arm, Tape 2-22
Collar 2-22
Post, Contact Operating 2-22
Bracket, Stop® 2-22
Switch 2-22
Switch 2-22
Contact Assembly, Tight Tape 2-22
Post 2-22
Spacer 2-22
Bracket, Tape Guide 2-22
Chute, Chad 2-22
Cable 2~19
Pulley 2-23
Gear (40T) 2-23
Hub 2-23
Shaft w/Bearings and Gear 2-23
Bracket Assembly 2-23
Disk, Retaining 2-23
Plate, Rear Connector 2-22
Terminal 2-22
Capacitor {(.25MFD) 2-9
Plate, Base 2-9
Cable Assembly 2-19
Cable Assembly 2-19

207223WU Spacer 2-17

CHANGE 5
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150046

4))//1«//1

122229—"

153649~ —//k/?
151346 =~ &

2191/

NOT SUPPLIED WITH 155595

L__.__..-._..

=30

—151621
]5]62Uv f 155595 Motor: AC Synchronous, 1/12 HP, 115V, &0 Cycle, 3600 RPM, )
(General Electric Model 55C19LG9)

*PART OF 122252

**PART OF 160305 152297

** 122201

1516227 3y
&1/
P\\\
119223 | —~—
N ; K
(=)
151692—. 3640 ﬁ 151637\ E —»151;26
873
2191 e \? ! =
' — 160304
70L2—@ ! )
) | @/’"07334
i &—125011
- | o
= ! ~—151686
Lo J
160298 \ﬂ 160301 "~~~
Ny
- 160299
/160303
&
S 151927 2,
{ \ '
3 - 160300

151626 N r——&\-—ﬁ : 160302

962648

FIGURE 3-1. LMUITT SYNCHRONQUS MCTOR UNIT

CHANGE 3




11688

122229

*PART OF 122252
**PART OF 128874

[ e —m— — =y

#%122211

123769

151622 ﬁ
T 151621

TSN 51620

/\

151795

151346’% 178500
2191 —O

@ 151637

3640

151692 \%\%
\%\

2191

151920

Note:

7002 ’/9/-

151925

Motor: AC Synchronous, 1/20 HP, 115V: 60 Cycle, 3600 RPM,
General Electric Model 55C19LG3 for LMU3

Motor: AC Synchronous, 1/20 HP, 115V: 60 Cycle, 3600 RPM,
General Electric Model 55CT19LG15 for LMU30

/1 51926

©— 87334
]

122249

S— 87334

12501 1/§\3640

151686

The LMU3 and LMU30 Motor Units are alike except that the
LMU30 is arranged for inverted mounting with the end shields
of the 178500 Motor rotated 180°.

FIGURE 3-2, LMU3 AND LMU30 SYNCHRONOUS MCTOR UNITS

CHANGE 3
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7002
2191
\\ 151642 15162).
151346 2191 /
~ - 151620
&= / / ® 7
151658 | y 70 w)
2191 ] E151622

150882 151661 \ 15087

151658
N 91837
)
##
]5]657// 151455 3
2191 / 4
150885 ##151455
7002
151346 N0
&
& ——91837
163274 (Peculiar to 163272) 122233 7
122200 (Peculiar to 164758) 6345 ;
122204 i
122202 --1 i
> 122205 -
Mﬂw
- 122206 /153114
%} 151455 .
151626 <
153101 /‘
153102
- 151346 Not Part of
- 163272 or
: 2191 161578 ’
/ / 122211 161575 (Peculiar to 163272)
71995 120208 122201 164757 (Peculiar to 164758)
##part of 122233 163272 Motor: Series, 1/15 HP, 115V, 60 Cycle, 3600 RPM.

(General Electric Mode! 5PA66HY 4)
164785  Motor: Series, 1/15 HP, 48V, DC Only, 3600 RPM.
(General Electric Model 5PDé6HY2)

FIGURE 3-3. SERIES MOTORS
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0
o
>
z
Q)
m
w
150865 Cn
\ ?/151152 - E
150866 110743 o !
. & 150850 g ,
150877\‘ - P :
150849 Q T
o 7002 9 150858
) 151659 \ ‘@ 150868 | 150850
S @@D@‘ i 150849
:: / 150868 7002
A 2191 219} \
- 150869~ = '5“’59\ \@
a . e P
' l @\
& 152495\ , im@
i
5 : ' 154375
o 150872 é\ (32 i
Z ~———-150856
O 150857 291
= @ & 10743 151661
>
@ © éﬁlSllSZ
m )
ES 10743 150872
> )~~~ 151637 AN
125011 6 ®6
N\
152495 @a@/ aso
151659 150868
2191 | 150849
7002
w
&
oy o e

* 151659

150997

*NOT PART OF 150845

48911
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163269

:;a=,===¢s \\ B

>164479\ / 71579 ’ 3

\:/
3598 ~

150980
\/ -~ 29! 150980 \
/73374 29
& 152459 @38

150976

FIGURE 3-5. SERIES MOTOR MOUNTING PARTS
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3598 2191 173753

P

% 102092

FIGURE 3-6. SERIES MOTOR MOUNTING PARTS
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,.-..___________-_-____._-_J

(l 51346

L L 2
NOT SUPPLIED WITH 159739

*PART OF 122252
#*pART OF 160305

b=,

**122201 \—152297

N\

151620 “151621 159739 Motor: AC Synchronous, 1/12 HP, 115V, 60 Cycle, 3600 RPM.,

- m\ (General Electric Model 55C19LG10)
&7 W

119223

.
]
i
R |
uw\ﬁ 151 |
d 637, )
151692 \ﬁ '
I S—87334
291 — 8 s 3"“"\%\ ! '
7002 — @ ' \E ! —160304
) : I
! 1
]
|
|
i
]

]
ﬁ15192§’

©-67334
~. 5 S~125011
A N 2640
151686
160298 3 - . }

96264R ~

/ \ / % —160299
151626 TN me . wT & '
% <>
j 160302 T

151927 (INCLUDES 151626) ' 160300
=y

FIGURE 3-7. LMU12 SYNCHRONOQUS MOTOR UNIT
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2 (REF. 151346
[ SEEFIG. 3-3)

ke
w5
(MOTOR SHAFT En— (REF, 2191

SEEFIG. 38\ | SEE FIG. 3-3)
T
-~ (}%;G\
| 5
| I b ysiean
| -
/ 7002 174543

- e

172797 > | _—

174545

e
mézg\
174556 j

FIGURE 3-8. 174546 MODIFICATION KIT TO PROVIDE MOTOR "RUNNING" CONTACTS
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Part
Number

2191

2263
3598
3606
3624
3640
5740
6320
6345
7002

8449
61085
71999
73374
87334
91228
91837
92260
96264R
98642
98712
100743
102092
110435
110743
111062
112627
119223
122201
122202
122204
122205
122206
122208
122211
122220
122229

122233
122245
122251

122252
123769
125011

125143
128874
150040
150845
150849
150850

Descriptionand
Page Number

Washer, Lock 3-2 to 3-9

Nut (8-32 Hex) 3-2,3-3,3-8
Nut (6-40 Hex) 3-6,3-7

Nut (6-40 Hex) 3-9

Washer, Flat 3-6

Washer, Lock 3-2,3-3,3-7,3-8
Screw (2-56 x 1/4 Fil) 3-6
Screw, Contact 3-5

Nut (6-32 Hex) 3-4,3-5
Washer, Flat 3-2,3-3,3-4,3-5,
3-8,3-9

Collar 3-6,3~7

Washer, Lock 3-6

Spring, Thrust 3-2,3-3,3-4,3-8
Spacer 3-6

Washer, insulating 3-2,3-3,3-8
Strap 3-7

Washer, Fiber 3-4

Washer, Lock 3-4

Strap (5 Red) 3-2,3-3

Washer, Lock 3-4

Screw (4-40 x 7/32 Flat) 3-5
Clamp, Cable 3-6,3-7

Screw (6-40 x 1-17/32 Rd) 3-7
Nut (4-40 Hex) 3-7

Washer, Lock 3-5

Terminal 3-5

Nut (2-56 Hex) 3-6

Screw (4-40 x 1-15/32 Fil) 3-2,3-8
Bearing, Ball 3~2,3-3,3-4,3-8
Bolt, Clamping 3-4

Cap, Brush 3-4

Brush w/Spring 3-4

Holder, Brush 3-4

Washer, Flat 3-4

Washer, Pull 3-2,3-3,3-4,3-8
Oiler, Ball 3-2,3-3,3-4,3-8
Bolt (8-32 x4-11/16 Fily 3-2,3-3,
3-8

Capacitor Assembly 3-4
Capacitor (45 mf) 3-3

Stator 3-3

Shield Assembly, End 3-2,3-3,3-8
Fan, Motor 3-2,3-3,3-8
Washer, Flat 3-2,3-3,3-5,3-8
Screw (6-32 x 5/16 Flat) 3-4
Rotor 3-3

Serew (6-40 x 5/8 Fil) 3-2,3-3,3-8
Govemor Assembly 3-5

Washer, Insulating 3-5

Plate, Insulating 3-5

11688
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Part
Number

150853
150856
150857
150858
150859
150865
150866
150868
150869
150872
150873
150877
150879
150880
150881

150882
150884
150885
150886
150976

150980
150995
150997
151152
151346

151453
151455
151620
151621

151622
151626
151631

151637

151642
151657
151658
151659
151661
151686
151687
151692
151732
151795
151920
151922
151923
151924

Description and
Page Number

Bushing, Eccentric 3-5

Arm, Contact 3-5

Clamp, Contact Arm 3-5
Bracket, Contact 3-5

Bracket, Mounting 3-5

Screw, Clamping (4-40) 3-5
Clamp, Screw 3-5

Bushing, Insulating 3-5

Spring, Governor 3-5

Stud 3-5

Collar 3-4

Bracket 3-5

Cover, Govemor 3-5

Spring, Governor Brush 3-4
Spring, Governor Brush 3-4
Brush, Contact 3-4

Mounting, Brush 3-4

Plate, Brush 3-4

Plate, Clamp 3-4

Bracket, Motor 3-2,3-3,3-6,3-8
Plate, Clamping 3-6

Bushing 3-6,3-7

Fan, Govermor 3-5

Screw (4-40 x 3/16 Hex) 3-5
Screw (6-40 x 3/8 Fil) 3-2,3-3,3-4,
3-8

Nut (10-32 Hex) 3-4

Spring, Clip 3-4

Strap, Mounting 3-2,3-3,3-4,3-8
Screw (6~32 x 3/4 Rd) 3-2,3-3,3-4,
3-8

Nut 6-32 Sq) 3-2,3-3,3-4,3-8
Terminal 3-2,3-3,3-4,3-9
Screw (6-40 x 5/16 Hex) 3-6,3-7,
3-9

Screw (4-40 x 1/4 Fil) 3-2,3-3,
3-5,3-8

Screw (6-40 x 3/4 Fil) 3-4
Screw (6-40 x 1/4 Fil) 3-4
Screw (6-40 x 5/16 Fil} 3-4
Screw (6-40 x 1/2 Fil) 3-5

Screw (6-40 x 1 Fil) 3-4,3-5,3-6
Screw (4-40 x 3/8 Fil) 3-2,3-3,3-8
Screw (4-40 x 7/16 Hex) 3-7
Screw (6-40 x 3/16 Fil) 3-2,3-8
Screw (4-40 x 11/32 Fil) 3-7
Motor, AC Synchronous 3-3
Plate, Mounting 3-3

Clamp 3-3

Relay 3-3

Insulator 3~3

Part
Number

151925
151926
151927
152297
152459
152495
153030
153031
153049
153101
153102
153103
153114
155595
159739

. 160298

160299
160300
160301
160302
160303
160304
160305
160306
161575
161576
161579
161580
162861
163267
163268
163269
163272
163274
164479
164756
164757
164758
172797
172990
173003
173004
173751
173753
174543
174544
174545
174546
174556
178500

Description and
Page Number

Clamp 3-3
Nut (4-40 Spi) 3-2,3-3,3-8

Cable w/Terminals 3-2,3-3, 3-8

Washer, Flat 3-2,3-3,3-8
Bracket, Mounting 3-6
Bushing 3~5

Mount, Vibration 3-2,3-3,3-4

Bushing, Lead 3~4

Washer, Fiber 3-2,3-3,3-8
Grommet 3-4

Screw, Set (8-32) 3-4
Screw, Self Tapping 3-4
Wire Assembly 3-4

Motor, AC Synchronous 3-2
Motor, Synchronous 3-8
Plate, Mounting 3-2,3-8

Capacitor (170-226 mf) 3-2,3-8

Clamp 3-2,3-8

Plate, Insulating 3-2,3-8
Plate, Nut 3-2,3-8

Relay 3-2,3-8

Switch, Thermostatic 3-2,3-8
Rotor 3-2,3-8

Stator 3-2,3-8

Armature 3-4

Stator 3~4

Capacitor {.5 mf) 3-6
Resistor (500 ohms) 3-6
Screw (6-40 x 1-5/16 Fil) 3-6
Jumper w/Terminal 3-6
Jumper w/Terminal 3-6
Jumper w/Terminal 3-6
Motor, AC Series (115V) 3-4
Shield Assembly, End 3-4
Terminal 3-6

Stator 3-4

Armature 3-4

Motor, DC Series (48V) 3-4
Fan 3-9

Plate 3-7 .

Capacitor (1 mf) 3-7
Resistor (100 ohms) 3-7
Bracket, Motor 3-7

Plate 3-7

Switch 3-9

Bracket 3-9

Rotor Assembly 3-9
Modification Kit 3-9

Cable Assembly 3-9

Motor, AC Synchronous 3-3

CHANGE 3
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Part

Number

1028
1030
1038
1248
1253

1264
2191

2263
2449

2658
2669
3595
3598

3599
3606
3610
3646

4814
6345
6827
7002

8185
34432
35551
44048
55219
74615
75231
75436
75750

76099
76236
76862
77902

79152
79523
79967
80509
81823
82250
82284
82474
82516
82866
82988
83814
85791
86434
87477
88083
89548
90789
91683
91684
92146

92260

Description and
Page Number

Screw (4-40 x 1/4 Fil) 4-8,4-18
Screw, Shoulder (6-40) 4-2,4~19
Screw  (6-40 x 9/32 Fil) 4-9, 4-18
Screw (6-40 x 1/2 Flat) 4=14
Screw (8-32 x 3/8 Rd) 4-2,4-3,4-4,
4-16

Screw (10-32 x 1/2 Flat) 4-5
Washer, Lock 4-2 to 4-10,4-12,
4-14,4-15,4-17,4-18,4-19

Nut (8-32 Hex) 4-2

Washer, Lock 4-3,4-5,4-6,4-7,
4-11,4-17

Nut (6-32 Hex) 4-14

Washer, Lock 4-5,4-11,4-13,4-17
Nut (1/4-32 Hex) 4-5

Nut (6-40 Hex) 4-2,4-5,4-7,4-8,
4-12,4-13,4-14,4-17,4-19

Nut (4-40 Hex) 4-13,4~15

Nut (6-40 Hex) 4-6

Spring 4-5

Washer, Lock 4-2,4-6,4-7,4-11,
4-12,4-16,4-19

Washer, Lock 4-2,4-19

Nut (6-32 Hex) 4-2,4-19

Block 4-8, 4-14

Washer, Flat 4~6 to 4-10,4-12,4-14,
4-17,4-18

Screw (1/4-20 x 3/4 Fil) 4-2
Washer, Flat 4-11

Screw (10-32 x 3/8 Fil) 4-5
Washer, Flat 4-12

Screw (8-32 x 3/8 Fil) 4-12
“Resistor (2000 ohms) 4-10

Bushing , Insulating 4-8

Resistor (3000 ohms ) 4-14
Washer, Insulating 4~6, 4-8, 4-9,
4-10, 4-18

Washer, Flat 4-12

Nut (5/16-18 Hex) 4-2,4-19
Screw (1/4-20 x 1 Rd) 4-2

Screw (6-40 x 2-3/8 Rd) 4-6,4-8,
4-9,4-10,4-14,4-18

Lamp 4-15

Screw (2-56 x 25/32 Fil) 4-8
Insulator 4-6

Post , Spring 4-5

Screw {4-40 x 1-3/32 Flat) 4-15
Resistor (650 ohms ) 4-10

Resistor (70 ohms) 4-10

Terminal 4-13

Spring , Retfaining 4-8, 4-14
Resistor (4500 ohms) 4-9,4-10,4-18
Screw (6-40 x 2-1/2 Rd) 4-8
Washer, Flat 4-16

Washer, Flat 4-5

Screw (1/4-32 x 3/4 Fil) 4=5
Resistor (1000 ohms) 4-10

Resistor (100 ohms) 4-10

Spring , Contact 4-8, 4-14
Washer, Flat 4-14

Nut (15/32-32 Hex) 4-7,4-11
Nut (15/32-32 Ring) 4-7,4-11
Nut (1/4-20 Hex) 4-2,4-3,4-5,
4-6,4-11

Washer, Lock 4-14

Part

Number

93001
93191

93711
93959
94338
95238
95971
97194
98819
99802
99803
99804
99805
99806
99807
99809
101976
102460
102621
102622
102623
103081
103241
103588
107116
107246
107393
107398
108311
110435
110743

110750
111017

IRREIR
112626
112801
112967
114466

114479
115407
115594
116783
116785
118196
118720
118865
119523
119655
120121
120154
120166
120205
121247
121249
121575
125011

125015

125223

125302

11688

NUMERICAL INDEX - SECTION 4

Description and
Page Number

Washer, Flat 4-2,4-19

Screw (4-40 x 5/16 Flat) 4-2,4-4,
4-19

Resistor (200 ohms) 4-10

Key 4-15

Resistor (5000 ohms) 4-14

Resistor (1500 ohms) 4-9

Screw (4-40 x 1/2 Flat) 4-15
Jumper (8" Black) 4-13

Knob 4-9,4-10

Plate 4-8

Insulator (,.094") 4-8

Insulator (.062") 4-8

Plunger 4-8

Bracket 4-8

Spring, Contfact 4-8

Spring, Contfact 4-8

Connector, Plug (33 Pt) 4-12
Socket, Lamp 4-15

Connector, Receptacle {33 Pr) 4-13
Key 4-15

Key 4-15

Screw (1/4-20 x 1/2 Fil) 4-3
Block, Terminal 4-7

Screw (6-40 x 1/8 Hex) 4-10
Washer, Lock 4-13

Rheostat (5000 ohms)4-9,4-10
Switch, Toggle (SP-ST) 4-7, 4-1}
Terminal 4-13

Nut (3-48 Hex) 4-13

Nut (4-40 Hex) 4~18

Washer, Lock 4-2 to 4-5,4-12,4-13,
4-15,4-18,4-19

Relay 4-10

Screw (6-40 x 5/16 Fil) 4-6,4-8,
4-10,4-12,4-14

Switch, Toggle 4-18

Nut (10-32 Hex) 4-5,4-11,4-13
Stud 4-7

Washer, Flat 4-17

Connector, Receptacle (2 Pt) 4-7,
4-11,4-13

Rheostat (1500 ohms) 4-9,4-10
Post 4-8,4-10

Nut, Speed (8-32) 4-3

Holder, Fuse 4-6,4-10,4~13,4-14
Fuse (.3 amp) 4-10

Resistor (39,000 ohms) 4-18
Resistor (100,000 ohms) 4-18
Cover 4-2

Screw (8-32 x 3/4 Rd) 4-7,4-16
Ring, Retaining 4-16

Resistor (62,000 ohms) 4-18
Capacitor (25 mfd) 4-14

Fuse {2 Amp) 4-6,4-10

Shield, Tube 4-18

Clamp, Cable (7/16" ID) 4~12
Clamp, Cable (5/8" ID)

Screw (10-32 x 5/16 Hex) 4~17
Washer, Flat 4-15,4-18

Washer, Flat 4-8,4-9,4-10,4-14,
4-18 '

Nut (8-32 Hex) 4-7,4~11,4-12,
4-16

Pin, Cotter 4-7,4-14

Part
Number

125307
125802
129098
129381

129487
129916
129919
131099
135575
138191

138225
139158
150040
151335
151346

151411

151412

151416

151422
151427
151442
151626
151630

151631

151632

151637
151657

151658
151685
151686
151687

151691
151693

151723
151808
151813
151814
151819
151827
151880
151939
152109
152110
152124
152495
152755
153017

153103
153441
153452
153463
153464
153480
153481

Description and
Page Number

Washer, Flot 4~17

Washer, Flat 4-2,4-3,4-4,4-19
Screw (6-40 x 11/32 Flat) 4-8
Grommet , Rubber 4-13

Resistor (500 ohms) 4-10

Capacitor (.1 mfd) 4-18

Fuse (4 Amp) 4-6,4-10

Terminal 4-12

Terminal 4~13

Screw (3-48 x 1 Rd) 4-8,4~14
Block, Terminal 4-7,4-16
Connector, Receptacle (Duplex) 4-13
Screw (6-40 x 5/8 Fil) 4-14

Stud 4-8,4-14

Screw (6-40 x 3/8 Fil) 4-6,4~9,
4-18

Block, Terminal 4-6,4-8,4-10,
4-12,4-14

insulator (1-9) 4-6, 4-8, 4-10, 4-12,
4-14

Nut (6-40 Hex) 4-6,4-8,4-10,
4-12,4-14,4-18

Connector, Receptacle (2 Pt} 4-6
Plate, Clamp 4-14

Screw (6-40 x 1/2 Hex) 4-12
Terminal 4-12,4-13

Screw (6-40 x 1/4 Hex) 4-2,4-6,
4-8,4-10,4-12,4-14,4-17

Screw (6-40 x 5/16 Hex) 4-5,4-12,
4-17

Screw (6-40 x 3/8 Hex) 4-2,4-13,
4-19

Screw (4-40 x 1/4 Fil) 4-12,4-13
Screw (6-40 x 1/4 Fil) 4-6,4-8,4-9,
4-12,4-14,4-18

Screw (6-40 x 5/16 Fil) 4-12,4-15
Screw (4-40 x 5/16 Fil) 4-12, 4-18
Screw (4-40 x 3/8 Fil) 4-4,4-12
Screw (4-40 x 7/16 Hex) 4-2,4-3,
4-4,4-18,4-19

Screw (10-32 x 3/8 Fil) 4-13
Screw (6-40 x 9/16 Hex) 4-6,4-10,
4-13

Screw (10-32 x 3/8 Hex) 4-11
Relay (1250 ohms) 4-6

Cover 4~6

Bracket 4-6

Jumper (3" Black) 4-2

Strap, Terminal 4-6,4-10

Nut (4-40 Hex) 4-18

Grommet, Rubber 4-6,4-10

Filter 4-8,4-9,4-18

Bracket 4-9

Spacer 4-8,4~14

Bushing 4-18

Strap, Terminal 4-6,4-10

Nut, Speed (12-24) 4-6,4-8,4-9,
4-10,4-14,4-18

Screw, Self=Tapping (4-40) 4-19
Screw (10-32 x 7/16 Hex) 4-17
Terminal 4-8,4-18

Block, Terminal 4-8,4-18

Block, Terminal 4-8,4-9,4-18
Resistor {6750 ohms) 4-8,4-10
Resistor (5800 ohms) 4-8,4-14
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153537  Screw (6-40 x 9/32 Hex) 4-7

153631 Network , Spark Suppression 4-12

153819  Washer, Lock 4~13

154664  Resistor (2000 ohms) 4-9,4-18

155751 Sleeve, Insulating (1/8 1D x 1" Lg)
4-13

155753 Sleeve, Insulating (1/8 1D x 1/2" Lg)
4-18

156768  Screw (8-32 x 9/32 Hex) 4-6

156770 Plate, ldentification (Teletype)4-2,
4-19

156993 Nut, Speed 4-2

157225  Resistor (2000 ohms) 4~14

158281  Connector, Plug (32 Pt) 4-12

158283  Connector, Receptacle {32 Pt) 4-12

158286  Transformer 4-10

158287 = Transformer Assembly 4-6, 4-10

158996  Stud 4-5,4~17

158998  Retainer , Speed Nut 4-7
4-16,4-19

159232 Screw, Captive (1/4-20) 4-6

159819  Connector, Plug (32 Pt) 4-7,4~11

159820  Connector, Receptacle (32 Pt) 4~7,
4-11

160229  Plate, Mounting 4-14

140284  Resistor (5500 ohms) 4-8

160386 Resistor (1000 ohms) 4-6
4-10

160865  Screw {4-40 x 7/8 Flat ) 4-15

161085  Relay 4-6

161086  Relay 4-6

161087  Insulator (1-6) 4-7

161206 Bushing, Insulating 4-18

161210 Nut (11/16 x 32 Hex) 4-18

161705  Strike, Fostener 4-2,4-4,4-19

161706%* Door , Right Rear 4-4

161707** Door, Left Rear 4-4

161708 Latch, Magnetic 4-2,4-3,4-4,4-19

161711 Block, Guide 4-5

161712 Latch, Lever 4-5

161713  Bushing, Shoulder 4-5

161716 Block, Support 4=5

161725  Channel, Front 4-5

161726 Mount, Vibration 4-5

161728 Support, Channel 4-5

161730 Frame, Mounting 4-5

161731 Plate, Cover 4-3

161733%* Door, Left 4-2

161734 Window 4-2

161736** Door, Right 4-2

161746  Channel, Rear 4-5

161747  Plate, Nut 4~2,4-3,4-4,4-19

161748 Screw (5/16-18 x 5/8 Flat) 4-2, 4-19

161749 Screw (1/4-20 x 1-1/2 Hex) 4-5,
4-17

161752  Channel, Duct 4-3

161753** Panel, Left Side 4-3

161754** Panel, Right Side 4-3

161985%* Bracket, Clip 4-2,4-19

161986  Cover, Duct 4-3

161987  Plate, Duct 4-3

161990  Window 4-2,4-19

161991 Window 4-2

161994  Bracket, Terminal Block 4-7

CHANGE 5
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161995  Bracket , Terminal Block 4-7

161996  Frame, Mounting 4-6

161997 Frame, Mounting Rack 4-6

161999%* Modification Kit 4-3

162000%* Frame, Top 4~2

162001#* Dome 4-2

162002  Screw, Captive (1/4-20) 4-2,4-16,
4-19

162004  Gosket 4~2,4-19

162005%* Bracket, Clip 4-2

162006  Bracket 4-6

162007  Panel, Control 4-7

162011 Channel, Stop 4-5

162070 Plate, Mounting 4-6

162195 Arm, Slide 4-2,4-19

162357  Capacitor (500 mfd) 4-6, 4-10, 4-14

162358 Diode, Silicon 4-6,4-10,4-14

162359  Transformer 4-6,4-10,4-14

162360 Fuse (.8 Amp) 4-6,4-10

162670 Light, Pilot (Red) 4~7,4-11

162671 Light, Pilot (Amber) 4-7,4-11

162672 Plate, Relay 4-8

162678  Contact Assembly , Line Shunt 4-8

162680 Switch, Push 4-7,4-11

162683  Lamp, Incandescent (Clear) 4-7, 4-11

162692  Pin, Hinge 4-7

162730 Screw (1/4-20 x 7/16 Hex) 4-6,
4-7,4-11

162739  Bracket , Terminal Board 4-7

162818  Cable Assembly 4-7

162865  Spacer 4-8

163163  Pad 4-2

163279  Bracket, Mounting 4-8,4-18

163484  Relay 4-10

163487  Plate, Rectifier 4-11

163488  Relay 4-10

163489  Relay 4-10

163491 Capacitor (250 mfd) 4-10

163492 Relay 4-10

163493 Light, Pilot (White) 4~11

163494  Plate, Mounting 4-10

163495 Base, Mounting 4-9,4-18

163496 Panel, Control 4-11

163972 Strip, Fuse Mounting 4-13

163983  Plate, Relay 4-9

163988  Cable Assembly 4-11

164093  Panel, Control 4-11

164427  Clip, Capacitor 4~10

164751 Box, Junction 4=13

164752 Plate, Cover 4-13

165027  Network, Spark Suppression 4-16

165073 Diode 4-12

165102 Screw (12-24 x 3/8 Rd) 4-6,4-8,
4-9,4~10,4-14,4~18

172005  Latch, Magnetic 4-17

172191 Bracket, Latch 4-17

172686  Relay 4-12

172688  Resistor (3900 ohms) 4-12

172689  Resistor (4300 ohms) 4-12

172690  Resistor (5100 ohms) 4-12

172726  Resistor (250 ohms) 4-12

172727  Post , Cover Mounting 4-12

172729  Plate, Mounfing 4-12

172733 Plate, Relay 4-12

Part
Number

172734
172737
172738
172739
172740
172741
172742
172743
172745
172746
172747
172748
172781
172782
172783
172897
172904
172937
172949
172951
172952
1733%4
173413
173414
173415
173416
173417
173418
173419
173420
173421
173459
173461
173464
173800
173801
173817
173841
173844
173863
174009
174456
176139
176143
176144
176145
176146
176147
176148
176149
176483
176533
176541
178261
178363
178412
178876**
178877
178878**
178880**
178881
178907**
178908%*

Description and
. _Page Number

Bracket 4-12

Panel , Control 4-15

Cover ’Designcﬁohr 4-15
Cable Assembly 4-13

Cable Assembly 4-13

Shelf 4-12

Bracket, Shelf 4-12

Plate, Relay 4-14

Bushing (.406" Lg) 4-15
Bushing (.703" Lg) 4-15
Cable Assembly 4-12

Clamp, Cable 4-12

Socket 4-12

Cable Assembly 4-13

Cable Assembly 4-13

Handle 4-12

Cable w/Terminals 4-13
Cap, Lamp (White) 4-14
Jumper (70" Green) 4-13
Connector, Receptacle (6 Pt) 4-13
Connector, Plug (6 Pt) 4-12
Hanger, Cable 4-12

Bracket, Right Mounting 4-16
Bracket, Left Mounting 4-16
Frame, Mounting Rack 4-16
Shaft 4-17

Plate,Locating 4~16
Bracket, Left Anchor 4-16
Handle 4-16

Arm, Stop 4-16

Bracket, Rectifier Mounfing 4-11
Plate Assembly 4-18

Bracket, Terminal Block 4-16
Arm 4-2,4-19

Turret, Socket 4~18

Tube, Vacoum 4-18

Base, Tube Shield 4-18

Jack 4-18

Resistor (200,000 ohms) 4~18
Bracket, Mounting 4~18
Diode 4-10

Plate, Nut 4-2

Modification Kit 4-17
Bracket 4-17

Bracket 4-17

Tray 4-17

Slide, Right (Left RT Set) 4~17
Slide, Left (Right RT Set) 4~17
slide, Right (Right RT Set) 4-17
Slide, Left (Left RT Set) 4-17
Channel, Stop 4-17

Block, Terminal 4-16
Capacitor (3 mfd) 4-10
Handle, Door 4-19

Post 4-8

Bushing 4-2,4-19

Door, Left 4~19

Window 4-19

Bracket , Clip 4-19

Door, Right 4-19

Window 4-19

Cover 4-19

Frame, Top 4-19

4-21
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Note 1:
(Fig. 1-6)

Note 2:
(Fig. 1-14)

Note 3:
(Fig. 1=21)

Note 4:
(Fig. 1-24)

Note 5;
(Fig. 2-2)
Note 6:
(Fig. 2-2)

Note 7:
(Fig. 2-2)

Note 8:
(Fig. 1-27)

11688
NOTES OF EXPLANATION

The 164598** Bin Assembly is equipped with a bin full alarm switch. The
179181** Bin Assembly is equipped with a slot for viewing the tape capacity
without removal of the tape handling stand from the cabinet. The 160673**
Bin Assembly has neither of these features.

These bins are approximately 24-3/38" long by 14" wide, equipped with
clear laminated glass and are for use only with chadless tape.

The 173718** Bin Assembly is equipped with bin full alarm switch, the
170800** Bin Assembly is not.

These bins are approximately 24-3/8" long by 14" wide, equipped with
clear laminated glass and a chad box for use with fully perforated tape.

The 1746256** Bin Assembly has the bin full alarm switch centrally located
in the frame base. The 190328** Bin Assembly has the switch located at
the rear.

These bins are approximately 36-3/4" long by 23-1/4" wide, equipped
with ribbed plexiglass and a chad box for use with fully perforated tape.

The 178234** Bin Assembly is approximately 24-3/8" long by 14" wide,
equipped with ribbed plexiglass and a chad box for use with fully
perforated tape.

The 172907 (1/8" thick) and 158739 (.050" thick) spacers are used in place
of a gear in this position.

The 158738 (.032" thick) and 158739 (.050" thick) spacers are required
with Early Design gears. The New Style gear has a shoulder which replaces
the spacer.

The New Design 178396 bracket replaces both Early Design 158746
(transmitting) and 158749 (receiving) brackets. Orders for the Early Design
parts will be filled with the New Design 178396 bracket which is used in
both the transmitting and receliving positions.

The 172784 bracket is peculiar to the special square base used in the
AC205** Cabinet application. See Figures 2-13 and 2-14 for associated

parts.

The 190595 Bin Assembly is approximately 35-1/2" long by 18-3/4" wide,
equipped with ribbed plexiglass and for use with fully perforated tape.

CHANGE 4




Kit
Number

173005

176176

179746

179175

179382

CHANGE 3
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Part

Number Description Quanity

Special Maintenance Parts Kit for LTHS200 and 201

76396  Washer, Felt « vt ittt ie ittt oroansanns 2
98203 Gear, Drive (T44T) .. . .. v v v e v v ettt et ees 1
98223 Cam, StopP. .. v e e i ettt e e e 1
126912 Lever, SToP v v v ot v it eetoosoososossassanssenennanens 1
150990 Washer, Fell . ... ittt iie e e st etnoesceeocncssnssans 1
153577 Washer, Felt ot i in ittt i et ennessnnnencnesonnnses ceno 1
158980  Bearing, Drive Shaft .. .. .. ettt e 1
158997  Belt, Drive v v v i in s vnnnoeetesssossoseessesssnsonsns 1

Modification Kit to Provide Drive Parts for Low Speed Tape Handling Stand

176177 Plate, Front. o v i ittt ettt it en it aoneeoanneanensenss 1
170820 Plate, Mounting + v . v o v v et sttt e e e 1
170817 VeI v v i e vt s s os e s s s oesssssoesoessososunesoacsnsens 1
17229 Screw, Shoulder . v v vttt it i i it i e s it e e e e ]
170824 1= N 1
170825 BeariNg « « v e s o v s ne s s a v e st o esaonecsao e en e 1
176178  Pulley. . o v i it ittt i it i e e it s et i e i
172293 Plate, Bearing = QuUter. v v v v v vt et e vt e raetonnsenaannenas i
171179 1= 1
174336  RESEIVOII . o v oo v it e v o neanoonsssoassssonesanos N i
174337 Holder, Wick. .. v v i ittt i ittt s i i e csaeoesonasennnons . 1
174338 Wick v ivv it ivnnenneonnnnans C ettt 1
179204  Bracket W/SHUd & vttt it cv e et i st et e 1
179209  GeOr v v e v v e oo vvaneessossnassosssssssssnsssesessnss i
179208  Pulley W/Gear. « oo v et v v tvevaoononesosaacnenasans fenen i
179206  Bracket W/Stud .............. e ee et e e i e 1
172292 Plate, Bearing = Inner . .. o v v vt v sttt v ineesenoneesnoanncons 1
158964  Bracket. . v e iviee o eeneonseaoscenossenanassoonnees 1
179395 Rod Assembly ... oiviien i et 1
179211 Gear W/Disc (B0T) . v v v e vt e ettt vovnsnonossserenanonsos 1
2191 Washer, Lock e v v vt v ittt e v in e e e nenns C et e 12
7002  Washer, FIof o i i in e it et it eceevesoesuoasesnseoonanas 3
112626  Nut (10-32 Hex). .. ... N 3
90504 Washer, Fell oot ittt ittt ie it it eneeaeneonnneneas 1
151721 Screw (0=40 X /4 HeX) v e v vt vt ionn ettt aete e 3
151631 Screw (6=40 X 1/4 Hex) v v v v e ivvntocesoonneensnsasnsans 3
76461 Washer, Flaf & i it ittt et ettt enasoeoeoeneeeenonssanees 2
151630 Screw (6=40 X T/4Hex) « v v vt eme v nonnonnenseenosensnoens 2
151610 Washer, Flat « oottt n it it it te et e o s s s e osnanoenseonsoesse 2
153537  Screw (6=40 x 9/32HeEX) + v vt e et ent sttt ot ea e nenaas 2
3606 NUf (=40 HexX)e v v v v v ev e oot o enoeennnssoennsesssnnsses 1
101633  Washer, Flat . o e iv st et ittt ieseeeveecesaionnssones ‘e 1
119655 Ring, Retainer ........ r e s e s et e e e 1
76474  Nut (10=32) s s vt vttt v vt eoveossennoseonseseenssesennns 1

Modification Kit to Provide a Molded Pulley and Gear for High Speed Tape Handling Stand

179206  Bracket W/Stud. o vt i vt i e i i e e et ceeea 1
179208  Pulley W/Gear. o oo vt vs e i enssennnosnonacnennnanensenns 1
179211 Gear v vvv st eerennn et e s ettt s 1
101633  Washer, Flat ........ Cee e C e b e te et e e e i
Modification Kit to Provide Parts to Improve Tape Visibility in Bins of LTHS

179178%*% Frame, Tape Storage .. .. oo vveoevs Lot ee s st e ee s e eas 1
179177 Channel, Mounting « v v v v vttt e v tn oo insesconasassenneene 1
179176 T =Y N 1
Modification Kit to Provide a Gear Guard for Tape Handling Stands

179381#%* Guard, Gear « c v v v v e e o v v ossesesosoesosscsasetscsnsones 1

Page

1-5
1-10
1-5

1-19
1-19
1-19
1-19
1-19
1-19
1-19
1-19
1-19
1-12
1-19
1-19
1-1¢9
1-19
1-19
=19
1-17

1-19
1-11
1-19
1-19
1-19
1-19
1-19
1-19
1-17
1-19
1-19
1-19
1-19
1-19
1-19
1-16

1-19
1-19
1-11
1-19
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Part
Number

1028
1030
1038
1046
[ARK]
1156
1163
1178
1186
1189
1205
1248
1253
1264
1268
1298
2034
2191
2199
2254
2263
2422
2449
2539
2658
2669
2846
3436
3438
3595
3598
3599

3606
3610
3624

3640
3646
4703
4814
5740
6035
6320
6345
6827
6970
6994
7002
7599
7615
7634
7825
8185
8330
8449
8567
34432
34439
35551

36273
36463
41663
41732
41974
44048
45026
55010
55063
55219

Page

4-2,4-19
4-8,4-9,4-18
1

2

1

1-22,1-26,1-28,2-22
1-14

1-14

1-22,1-28

4-14
4-2,4-3,4-4,4-16,4-19
4-5

2-9

2-9

2-2,2-8

See Section Indexes
1-6

2-9
3-2,3-3,3-8,4-2
2-13

See Section Indexes
2-10

4-14

See Section Indexes
1-26,2-11,2-22
2-14

See Section Indexes
2-5,4-5

See Section Indexes
1-13,2-6,2-7,2-23,
4-13,4-15

See Section Indexes
4-5
1-24,2-13,2-17,2-22,
3-6

See Section Indexes
See Section Indexes
2-22

1-5,4-2,4-19
2-10,3-6

1-26

3-5
3-4,3-5,4-2,4-19
4-8,4-14
1-7,1-15,1-25

1-5

See Section Indexes
1-26

2-8

1-5

1-5

4-2

2-2,2-8
2-17,3-6,3-7

1-27

1-9,4-11
1-26,1-28
T-4,1-11,1-27,1-29,
4-5

1-24

1-27
1-10,1-11,1-29
See Section Indexes
1-4

4-12

2-10

1-5

2-13

4-12

Part
Number

61085
70073
70314
70497
70886
71840
71999
72088
72468
73175
73374
74011

74283
74615
74692
74728
74754
74805
75231

75436
75750

76081
76086
76099
76236
76279
76395
76396
76450
76461
76474
76492
76862
77140
77351
77902
78301
78596
79152
79523
79967
80273
80334
80509
80612
80755
81823
81836
82250
82284
82414

82474

82516
82547
82548
82702
82860
82866
82988
83814
83856
83877
84040
84579
84990
85791
85931

85935
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Page

3-6

1-22,1-28

See Section Indexes
1-5

2-5

1-27
3-2,3-3,3-4,3-8
1-14,1-16

1-4
1-7,1-15,1-25,2-10
3-6

1-20
1-10,1-11,1-29
4-10

2-13

1-14,2-8

1-14

2-2,2-14

4-8

4-14

2-9, 4-8, 4-9, 4-10,
4-18

2-8,2-22

1-5

2-15,4-12
4-2,4-19

2-14

1-5

1-5

1-5

1-17

1-14,1-16

2-15

4-2

1-5

1-27

See Section Indexes
2-13

2-7,2-23

4-15

4-8

4-6

1-27

1-13

4-5

1-23

1-13

4-15

2-9

4-10

4-10
1-7,1-8,1-15,1-22,
1-25,1-28

1-23, 2-14, 2-18, 2-19,
4-13

4-8,4-14
1-13,1-14,2-8
1-13,1-14,2-8
See Section Indexes
1-27
4-9,4-10,4-19
4-8

4-16

2-8

2-17

1-14

1-27

1-22

4-5

1-5

1-4,1-5

Part

Number

86434
86850
86873
87334
87477
88083
89406
89548
89897
8999
90033
90480
90504
90511

90606
90789
90791

90806
91228
91683
91684
91837
92146
92260

$3001
93117

93191
93582
93711
93959
94338
94540
95238
95971
96264R
97194
98203
98209
98222
98223
98642
98712
98725
98819
98832
99712
99802
99803
99804
99805
99806
99807
99809
99978
100658
100743
100831
101633
101965
101976
101981
102017
102092
102202
102212
102213
102214
102257

Page

4-5
2-2,2-10,2-14
1-27
3-2,3-3,3-8
4-10

4-10

1-29

4-8,4-14

1-27

1-14

1-13

1-5

1-16,1-19

See Section Indexes
2-17

4-14
1-21,1-22,1-28,2-12,
2-21

4-8

3-7

4-7,4-11
4-7,4-11

— W N A

NS~
SR

-3,4-5,4-6,4-T1
-4,2-5,2-10,
-17,3-4,4-14
-2,4-19
-24,1-26,2-10,2-17,
22

-2,4-4,4-19
-5,1-16,1-27

NN A

N = A

3-5
1-7,1-15,1-25
4-9,4-10
1-13

See Section Indexes
4-8

4-8

4-8

4-8

4-8

4-8

4-8

1-24
1-13, 1-20
3-6,3-7
1-26

1-19

2-14

4-12

1-25
1-10,1-11
3-7

2-14

1-4

1-4

1-4

2-14

VPorf
Number

102460
102621

102622

102623
102629
102999
103081

103241

103588
104302
104418
104444
104463
104564
104807
106047
106058
107116
107246
107393
107398
108311

108950
108959
110126
110334
110435
110743
110750
111017

111062
111085
111086
111516
111535
111536
111537
111776
111777
111811
112498
112620
112626

112627
112801
112819
112967
113038
114125
114466
114467
114479
114858
114859
115407
115535
115594
116783

116785
117535
118196
118511

118578
118579
118609
118720
118865

Page

4-15
4-13
4-15
4-15
1-2,2-7
2-22
4-3

4-7
4-10
1-10
2-22
1-14
1-28,2-22
2-3
2-11

3-7,4-8

See Section Indexes
4-10
2-2,2-9,2-11,2-15,
2-16,4-6,4-8,4-10,
4-12,4-14

3-5

1-13

1-13

2-15

2-13

2-13

2-13

1-3,1-24
1-24,2-18,2-19
4-18

See Section Indexes
1-3
1-6,1-19,1-22,1-27,
4-5,4-11,4-13
1-24,1-28,3-6

4-7

1-11,1-29

4-17

2-8

2-3

4-7,4-11,4-13
2-18

4-9,4-10
2-18,2-19

1-18

4-8,4-10
1-22,1-25

4-3
1-14,1-23,2-14,4-6,
4-10,4-13,4~14
4-10
2-2,2-10,2-14
4-18

2-14

1-23

2-18

1-14,1-23

4-18

4-2
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Part
Number

119119
119223
119242
119376
119467
119523
119648
119649
119651

119652
119653
119655

120121

120139
120154
120166
120175
120205
120870
121242
121243
121244
121245
121246
121247
121248
121249
121402
121575
122201

122202
122204
122205
122206
122208
122211

122220
122229
122233
122245
122251
122252
123699
123700
123701

123769
123814
123849
123852
123853
123910
124177
124184

124741
124993

124999
125005
125006
125011

125015
125120
125143
125181
125218
125223
125237

Page

2-22

3-2,3-8

2-8

2-10
1-24,2-13,2-17
4-7,4-16

1-27
1-9,1-13,1-27,2-8
1-22,1-25,1-28,2-3,
2-10

See Section Indexes
See Section Indexes
1-16,1-19,1-27,2-6,
2-7,2-23,4-16

4-18

1-14

4-14

4-6,4-10

2-2,2-14

18

1-4,2-2,2-17
, 2-9, 2-12

4-
I
2-2
1-2
1-4
2-2,2-8,2-9,2-14,4-12
1-3
1
8

1-10,1-11,1-29
]-

1

5
3-2,3-3,3-8

1

See Section Indexes
1-6

3-4

1-21,2-12,2-21
1-10,1-11,1-29
4-7,4-11,4-12,4-16
2-3

CHANGE 5

Part

Number

125245
125302
125307
125315
125733
125802
126901

126902
126912
126914
126915
126916
126917
126918
126920
126924
128272
128357
128874
129098
129381

129487

129852
129916
129919
130499
131099
131301

135038
135575
135637
138191

138225
139158
139335
142809
142955
142964
142965
142966
142970
143053
146205
146212
146221

146225
146228
146236
146240
146242
146243
146512
146547
146951

146953
146954
146960
146961

146962
146963
146964
146965
146967
148128
148257
148281
148282
148284
150040
150089
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Page

1-10

4-7,4-16

4217

1-23

2-6,2-7,2-23
1-28,4-2 to 4-4,4-19
1-4

1-4

1-6

1-4

1-5

1-5

1-4

1-10

1-10

1-10

1-28

2-6,2-7,2-23

3-3

4-8
4-13
4-10
2-9
4-18
4-6,4-10
2-3,2-4,2-6,2-7,2-23
4-12

4-13
1-14,1-23
2-10
2-10
2-8,2-9,2-14
2-8,2-9
2-8

1-28

2-10

1-27

1-29
1-29
1-26
1-29
1-29

1-29
1-29
1-29

1-27
1-29

2-5

2-5

2-5

2-5

2-5

2-5

2-5

2-5

2-5

1-23
1-29
1-23
1-23
1-23
1-23
3-2,3-3,3-8,4-14
2-6,2-7,2-23

Part
Number

150411
150536
150845
150849
150850
150853
150856
150857
150858
150859
150865
150866
150868
150869
150872
150873
150877
150879
150880
150881
150882
150084
150885
150886
150948A
150949
150950
150952
150966
150976
150980
150982
150990
150995
150996
150997
151036
151113
151132

151335
151346
151411,
151412
151415

151416

151422

‘151427

151442
151453
151455
151540
151574
151606
151610
151618
151620
151621
151622
151626

Page

v
0

—

1

(,oco(law-*
g Oy

[
o Or O

1
W

-11,3-4

w—‘wwwﬁ»mwwww
ur

2-14
1-3,1-7,1-15,1-24,
1-25,2-8,2-15,3-5
1-18,1-26,2-2,2-9,
2-11,2-15,2-16,4-8,
4-14

1-27
2-11,4~6,4-10,4-12,
4-14
2-11,4~6,4-10,4-12,

4-14

2-2,2-9,2-16
2-2,2-9,2-11,2-15,
2-16,4-6,4-8,4-10,
4-14,4-18
2-3,2-4,2-6,2-7,2-10,
2-15,4-6

4-14

See Section Indexes

3-4

3-4

1-20

1-20, 1-23

1-4,2-10, 2-17

1-19

2-3,2-14
3-2,3-3,3-4,3-8
3-2,3-3,3-4,3-8
3-2,3-3,3-4,3-8

1-18, 1-21, 1-27, 2-9,
2-12,2-17, 2-19, 2-21,
3-2, 3-3,3-4, 3-9,
4-12, 4-13

Part
Number

151630
151631
151632
151636
151637

151439
151642
151652
151657
151658

151659
151660
151661

151685

151686
151687

151688
151691
151692
151693

151696
151721
151722
151723
151724
151732
151733
151737
151795
151808
151813
151814
151819
151827
151880
151920
151922

151923

151924
151925
151926
151927
151939
151982
152109

152110

152124
152297
152441

152459
152495
152755
152887
152888
152893
153017
153030
153031

153049
153101

153102
153103
153114
153441

153442

153452

Nr\)-zr-ww—-w.:;#-l?-—-#uwwwwww
0
~
-
1
~O
~
N
]
—
o

Page

See Section Indexes
See Section Indexes
See Section Indexes
2-7,2-9
1-14,3-2,3-3,3-5,
3-8,4-12,4-13
1-16

3-4

2-9

See Section Indexes
(Sev.)
1-3,1-25,3-5
1~13,1-15,1-25,2-2

1-15,1-19,2-17
See Section Indexes
See Section indexes
1-10
2-3,2-4,2-10,3-7
2-14

1-13

1-18,2-2,4-6,4~10
1-15,1-24,1-25,4-18

]
w

1
~0

-6,2-7,2-23
See Section Indexes
4-6,4-8,4-9,4-14,4-18
3-2,3-3,3-4

3-4,4-19

3-4

4-17
1-2,1-3,1-16,1-18,
1-26,2-14
4-8,4-18
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Part Part Part Part

Number Page Number Page Number Page Number Page

153463  4-8,4-18 158702 2-6 158989  1-2,1-18,1-26 160306  3-2,3-8

153464 4-8,4-9,4-18 158703  2-3,2-4 158990  1-2 160386 4-6,4-10

153480 4-8,4-10 158704  2-4 158991 1-3 160471 1-10

153481 4-8,4-14 158705  2-7,2-23 158992 1-3 ) 160472 1-10,1-11

153484  1-26 158710 26 158995  1-3 160473 1-10 ’3

153492 1-7,1-15 158711 26 158996 1-2,1-26,4-5,4-17 160474 1-4,1-16

153534 1-23 158712 2-3,2-4 158997  1-6,1-16 160475 16

153537 1-19,1-22,2-15,4-7 158713 2-3,2-4,2-10 158998 1-2,4-7,4-16,4-19 160476 2-20

153538 1-3 158714 2-6,2-23 158999  1-4,1-16 160477  2-20

153539 2-17 158716 2-3,2-4 159104 26 160478%* 1-12

153577 16 158717 2-2,2-8,2-12 159110 2-2 160479 1-12

153631 1-14,2-9,4-12 158718 2-2 15911 2-2 160482 1-7,1-15,1-25

153799 2-8,2-9 158719 2-2,2-8,2-12 159198 1-10,1-29 160483  1-7,1-25

153817 1-28 158720  1-2,1-27,2-2,2-8, 159199 15 160484  1-7,1-15

153819 1-22,1-26,1-28,2-9, 2-12 159200%% 1-2 160485%% 1-7,1-15
2-10,4-13 158721 26 159201 1-10 160652 1-7 : 3

153839 1-3,1-16,1-17 158722 2-4 159202%* 1-8 160653  1-7 3

153841 1-16,2-3,2-4 158723 2-3 159203 1-3 160654  1-7,1-15

154406 1-18,1-26,1-28 158724  2-3 159204  1-3,1-21,2-18,2-19 160655  1-7,1-15,1-25

154452 1-18,1-26 158725 2-3 159205 1-9 160656  1-7,1-15,1-25

154661  2-8 158727  2-3 159206  1-9 160657  2-4

154664 4-9,4-18 158728 2-4 159207 1-9 160658  2-3,2-4

155595 32 158729  2-3 159208  1-9 160660 2-4,2-6

155750  1-13,1-14,1-18,1-20, 158732 2-3,2-4 159209 1-9 160661 2-20
1-22,1-26,1-28,2-18, 158733  2-3,2-4 159210 1-9 160757 1-3,2-1
2-19,2-21 158734  2-3,2-4 159211 1-3 160758  1-7,1- 15,1-25

155751 1-14,1-18,2-14,2-17, 158735 2-2,2-8 159212 1-3 160759 1-7
4-13 158736  2-3 159213 1-3,1-14 160706 1-7,1-8

155752 1-18,1-22,2-18,2-19 158737 2-3 159214 16 160761 1-7

155753 1-3,1-21,1-24,2-18, 158738  2-3,5-2 159215 19 160762%% 1-7,1-8

2-19,4-18 158739  2-3,5-2 159216 1-2 160763+ 1-7,5-2

155754 1-26,1-28,2-18,2-19 158740  2-3 159217 1-2,1-27 160860  2-2

155755  1-3, 1-27, 2-18 158741  2-3 159218 1-9 160865  4-15

156226  1-16,2-4,2-6,2-23 158742 2-3 159222 1-10 161085  4-6

156342 2-17 158744  2-2 159223 1-10 161086  4-6

156448  2-17 158745  2-6,2-7,2-23 159225 1-3 161087  4-7

156449  2-17 158746  5-2 159226  1-3 161206  4-18

156451 2-17 158748 2-6,2-7,2-23 159227 1-10 161210 4-18

156452 2-17 158749  5-2 159228 1-10 161239 2-18,2-19

156460  2-17 158750 2-6,2-7,2-23 159230  2-2 161301 2-14

156540  1-25 158827  2-18,2-19 159231 2-3,2-4,2-6,2-7,2-23 161552  2-8,2-9

156574 2-22 158828 2-10 159232 2-2,2-8,4-6 161575 3-4

156588 2-3,2-4,2-6,2-7 158952 1-8 159233 2-2,2-14 161576  3-4

156740 1-26,2-9 158955  1-7,1-8,1-15 159237 2-18 161579 36

156747  1-24 158957  1-8 159238 1-3,1-20,1-21,2-18, 161580  3-6

156768 1-7,1-15,1-25,2-10, 158958  1-7,1-8,1-15 2-19 161595 2-18,2-19
4-6 158959  1-8,1-27 159239 2-20 161685  2-16

156770 4-2,4-19 158960  1-7,1-8,1-15,1-25 159240 2-20 161705  4-2,4-4,4-19

156805  2-6,2-7,2-23 158962 1-2 159242 2-2,2-8 161706%* 4-4

156806  2-6,2-7,2-23 158963 12 159287  2-14 161707+% 4-4

156877  1-16 158964  1-3,1-19,1-26 159341 2-5 161708 4-2,4-3,4-4,4-19

156887  2-10 158966  1-3,1-5,1-15 159540  2-17 161711 4-5

156971 2-17,2-19 158967  1-4,1-16 159543 2-17 161712 4-5

156972 2-17 158968  1-4,1-16 159603 2-16 161713 4-5

156976 2-18,2-19 158969  1-2 159604  2-16 161716 4-5

156993 4-2 158972 16 159610  2-8, 2-9 161725 4-5

157225 4-14 158973 1-4,1-16 159739 3-8 161726 4-5

157233 1-23 158974 16 159819 2-2,4-7,4-11 161728 4-5

158250  2-15 158975 1-6 159820 2-2,4-7,4-11 161730 4-5

158252  2-15 158976  1-4 159841  1-22 161731 4-3

158281  4-12 158977 1-4 160191 1-5 161733%% 4-2

158283  4-12 158978 1-4 160229 4-14 161734 4-2

158286  1-20,4-10 158979 1-6 160284  4-8 161736%% 4-2

158287  4-6,4-10 158980 1-6 160298 3-2,3-8 161746 4-5

158289  2-13,2-17 158981 1-6 160299 3-2,3-8 161747 4-2,4-3,4-4,4-19

158542 1-26 158983 1-6 160300  3-2,3-8 161748 4-2,4-19

158601  1-28 158984  1-5 160301  3-2,3-8 161749 4-5,4-17

158602 1-26 158985  1-2 160302 3-2,3-8 161752 4-3

158640  1-7,1-15,1-25 158986  1-4 160303 3-2,3-8 161753%% 4-3

158643  1-7,1-15,1-25 158987  1-2,1-26 160304  3-2,3-8 161754%% 4-3

158700  2-3,2-4 158988  1-4 160305  3-2,3-8 161985%% 4-2,4-19

64 CHANGE 5




Part
Number

161986
161987
161990
161991
161994
161995
161996
161997
161999
162000%*
162001 **
162002
162004
162005*%*
162006
162007
162011
162070
162075
162195
162357
162358
162359
162670
162671
162672
162725
162678
162680
162683
162685
162692
162730
162739
162818
162861
163163
163258
163259
163261
163265
163267
163268
163269
163272
163274
163279
163357
163469
163470
163471
163472
163473
163474
163475
163480
1473481
163482
163484
163486
163487
163488
163489
163491
163492
163493
163494
163495
163496
163706

CHANGE 5

Page
4-3
4-3
4-2,4-19
4-2
4-7
4-7
4-6
4-6
4-3
4-2
4-2
4-2,4-16,4-19
4-2,4-19
4-2
4-6
4-7
4-5
4-6
2-17
4-2,4-19
4-6,4-10,4-14
4-6,4-10,4-14
4-6,4-10,4-14
4-7,4-11
4-7,4-11
4-8
1-27
4-8
4-7,4-11
4-7,4-11
4-8
4-7

See Section Indexes

Part
Number

163750
163759
163761
163763
163762
163764
163868
163972
163980
163981
163983
163988
164093
164427
164479
164596
164598**
164751
164752
164756
164757
164758
165027
165073
165102

165267
170765
170767
170768
170769
170770
170771
170772
170792
170794
170795
170797
170798
170800%*
170801
170802
170805
170806
170807
170809
170811
170812
170813
170814
170815
170816
170817
170818
170819
170820
170821
170822
170823
170824
170825
170826
170827
170828
170829
170830
170831
170833
170834
170835
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Page

1-13

1-13

1-13

1-13
1-13

1-13

2-17

4-13
2-18

1-3

4-9

4-11
4-11

410

36

1-13
1-7,5-2
4-13

4-13

3-4
3-4
3-4
2-8,2-18,2-19,4-16
4-12
4-6,4-8,4-9,4-10,
4-14,4-18
1-28

2-10

2-5
2-5

2-5

2-5

1-14

2-8

2-8

2-7
2-7

2-18

1-16
1-15,5-2
1-15,1-25
2-8,2-9
2-10
2-7
1-15,1-22,1-25
1-15,1-25
1-15,1-22,1-25,1-28
1-15,1-22,1-25,1-28
1-16

1-16

27

1-16
1-16,1-19
1-16,1-19
i-16
1-16,1-19
1-16
1-16

1-16
1-16,1-19
1-16,1-19
1-17
1-17
1-16,1-17
1-16
1-17

1-16

1-16
2-8

1-1

Part
Number

170836
170863
170867
170869
170871
170872
170873
170874
170875
170876
170877
170878%*
170881
170882
170887
170888
170889
170891
170975
170979
170980%*
170981
170984
170985
170986
170987
170988
170989
170990
170995
170997
176996
170998
170999
171166
171167
171168
171169
171170
171171
171173
171174
171175
171176
171177
171178
171179
171182
171183
171186
171187
171188
171194
171195
171196
171197
171198
171199
171205
171461
171462
171463
171469
171541
171609
171610
171644
171650

171651
171655

Page

1-17

2-8
2-2

2-5

2-5
1-11

1-11

1-11

1-11

1-11

1-14
1-14,2-8
1-14
1-14,2-8
2-8

2-8

2-4

2-9
1-15,1-25
1-15
2-5
1-15,1-25
2-18

2-18

2-18

1-14

2-18

2-4
1-15,1-22,1-25,1-28
1-15,1-22,1-25,1-28
1-15,1-22,1-25,1-28
2-18
1-15,1-22,1-25
1-15
1-15,1-25
2-8

2-8

2-8

2-8

2-8

2-8
2-10

2-8

2-8

1-16
1-16,1-19
1-11

2-20
1-11,1-29
2-2

2-8

2-10

2-9

2-9

2-9

2-9

2-9

2-9

1-23

1-23
1-23

2-9

2-9

1-23
1-23
1-23
1-14,1-23
1-23
2-18,2-19

Part
Number

171675
171689
171694
171695
171696
171697
171705
171836
171837
171838
171841
171951
172005
172108
172110
172117
172159
172191
172260
172261
172262
172291
172292
172293
172294
172628
172630
172664
172665
172681
172686
172688
172689
172690
172724
172725
172726
172727
172729
172733
172734
172737
172738
172739
172740
172741
172742
172743
172745
172746
172747
172748
172781
172782
172783
172784
172785
172786
172787
172788
172789
172790
172797
172871
172873
172874
172875
172876
172877
172878

Page

2-11,2-18,2-19
1-16
2-10

2-5

2-5

2-5

2-9

2-5

2-7

2-7
2-7,2-15
2-19
1-26,4-7
2-19
2-19
2-20
1-18,1-26
4-17
1-14
1-14
1-14
1-16,1-19
1-17,1-19
1-16,1-19
1-16

2-4

2-4

2-19
2-19
1-13
4-12
4-12
4-12
4-12
2-14
2-14
4-12
4-12
4-12
4-12
4-12
4-15
4-15
4-13
4-13
4-12
4-12
4-14
4-15
4-15
4-12
4-12
4-12
4-13
4-13
2-3,5-2
2-15
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Part Part Part Part
Number  Page Number Page Number Page Number  Page WEB
172892  2-3 174543  3-9 176145 417 179944 2419
172894  2-14 174544 = 3-9 176146  4~17 179980 2-3
172895 2-14 174545  3-9 176147 4-17 190311 1-27
172896  2-16 174546 3-9 176148 4-17 190322%* 1-18,1-27
172897  4-12 174547 2-9 176149 4-17 190323 1-18 ")
172904  4-13 174556  3-9 176176 1-19 190324 1-27
172905  2-3,2-4 174558  2-21 176177 1-19 190327%% 1-22
172906  2-3,2-4 174559 . 2-21 176178 1-19 190328%* 1-22,5-2
172907  2-3,5-2 174560  2-21 176237  1-3 190329  1-28
172937  4-14 174561  2-12,2-21 176242 1-15,1-22,1-25 190330 1-26
172949  4-13 174562 2-9 176402 1-7,1-15,1-25 190481 - 2-22
172951 4-13 174563  2-12 176423 1-3 190482  2-22
172952 4-12 174564  2-12 176244  2-2 : 190483  2-2
172954  2-14 174565  2-12 176245  2-2 190484 2-22
172958  2-14,2-15 174566 2-12 176483  4-17 190486  1-26,2-22
172987  2-19 174569  1-21 176533 4-16 190487 222
172988  2-19 174570 1-21,2-12,2-21 176541 4-10 . 190488  2-22
172990  3-7 1745717 1-21 176644 1411 190490  2-22
173003  3-7 174572 1-21 176645 1-16 190491 1-26,2-22
173004  3-7 174573 2-11 177035  1-24 190492 2-22
173116 1-27 174574  2-18,2-19 177036  1-24 190495  2-22
173201 2-14 174576  1-18 177038 1-24 190497  2-19
173342 113 174578 1-21 177039  1-24 190521%% 1-26
173361 2-15 174579  1-21 177040  1-24 190522 1-27
173394  4-12 174581 1-22 177041 1-24 190523 2-23
173413 4-16 174582  2-21 177042 1-24 190524 1-27
173414 4-16 174583  2-12 177043 1-24 190526 1-27
173415  4-16 174586  2-19 177445 2-9 190527  1-27
173416 4-17 174587  2-21 177872 1-26 190528  1-27
173417  4-16 174588  1-21 178230  2-19 190529 1-27
173418 4-16 174590  2-19 178234** 1-25,5-2 190531  2-23
173419 4-16 174591 2-19 178235  1-25 190534  2-23
173420  4-16 174592 2-19 178236  1-25 190535  2-23
173421 4-11 174594  2-19 178237 1-25 190536  1-27
173459  4-18 174595  2-9 178238  1-25 190587  1-27
173461 4-16 174626** 1-22,5-2 178239  1-25 190539  1-27
173464 = 4-2,4-19 174627  1-17 178240  1-25 190540  2-23
173469 2-19 174628 1-18 178241  1-25 190541 1-26
173578  1-18 174629  1-22 178242 1-25 190542 1-27
173579 1-27 174635  2-11,2-22 178243%* 1-25 190543 1-27
173692 2-3 174637  2-21 178246  2-19 190544  1-27
173693  2-3 174639  2-18 178247%% 125 190545  1-27
173702 2-3 174640  2-11,2-18,2-19,2-22 178249  1-25 190546  1-27
173715 1-22,1-26 174652  1-22 178261  4-19 190547  1-27
173718%* 1-15,5-2 174653  1-22,1-28 178363  4-8 190548  1-27
173751 3-7 174654  1-22 178396  2-3,2-4,5-2 190550  1-29
173753 3-7 174655 122 178412 4-2,4-19 190551 1-27
173761 2-19 174656 1-22 178500 3-3 190552 1-27
173766  1-7 174657  1-22,1-28 178876  4-19 190553  1-27
173800  4-18 174658 1-22,1-28 178877 4-19 190554  1-26 o7y
173801  4-18 174695%* 1-26 178878  4-19 190555  1-27 }
173817  4-18 174736 221 178880  4-19 190556** 1-28
173841  4-18 174806  1-26 178881  4-19 190557+* 1-28
173844  4-18 174815  1-23 178907  4-19 190558  1-28
173863  4-18 174816  1-23 178908  4~19 190559 1-28
174009  4-10 174848 125 179059 2-2 190561** 1-28
174022  2-13 174877  1-26 179715 5-3 190581  1-28
174023  2-19 174936  1-22 179176 1-7 190584 126
174094 2.9 174937%* 1-22 179177 1-7 190585  1-26
174324 2-6,2-7,2-23 174938 1-22 179178%* 1-7 190586  2-23
174335 1-7,1-15,1-25 174939  1-18 179181%% 1-7,5-2 190588  1-26 s
174336  1-16,1-19 174943 1-22 179204  1-19 190589  1-27 )
174337  1-16,1-19 174950%* 1-18 179206 1-19 190590  1-27
174338 1-16,1-19 174953 122 179208 1-19 190591  1-26
174340  1-16,1-19 174958  1-18,1-26 179209 1-19 190593 1-27
174396  1-28 174973 1-22 179211 1-11,1-19 190596  1-28,5-2
174456  4-2 175185 2-9 179381  1-12 190601 ** 1-26
174472 ¢ 1-20 175276  1-23 179395  1-19 190603 1-27
174473  1-20 176139 4-17 179500 120 190604  1-27
174474 1-20 176143 4-17 179746 1-11,1-19 190605 127
174525  2-19 176144 4-17 179760 2-16 190606  2-22
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